
 

Facility Plan 

Wastewater Treatment Facilities 

East Gull Lake, Minnesota 

SEH No. EAGUL 136787 

March 3, 2017 
 

 

 

 





SEH is a registered trademark of Short Elliott Hendrickson Inc. 

Facility Plan EAGUL 136787 
City of East Gull Lake Page i 

Wastewater Treatment Facilities 
Facility Plan 

East Gull Lake, Minnesota 

SEH No. EAGUL 136787EAGUL 136787 

March 3, 2017 

I hereby certify that this report was prepared by me or under my direct supervision, 

and that I am a duly Licensed Professional Engineer under the laws of the State of 

Minnesota. 

Project Manager 

Date: Lic. No.: 

Reviewed By: Date: 

Short Elliott Hendrickson Inc. 

3535 Vadnais Center Drive 

St. Paul, MN 55110 

651.490.2000 

John Friel, PE

March 3, 2017 42130

Jeff Ledin, PE / 
Brendan Wolohan, EIT

March 3, 2017

bwolohan
Stamp



EAGUL 136787EAGUL 136787 Facility Plan 
Page ii City of East Gull Lake 

Table of Contents 

Page 

1.0 Introduction ............................................................................................................. 4 

2.0 Regulatory Requirements ....................................................................................... 4 

3.0 Facility Planning ..................................................................................................... 4 

4.0 Flow and Load Projections ..................................................................................... 4 

4.1 Infiltration and Inflow ......................................................................................................... 5 

4.2 Projected Flows and Loads .............................................................................................. 5 

5.0 Existing Conditions ................................................................................................ 6 

5.1 Squaw Point WWTF ......................................................................................................... 6 

5.2 Pine Beach WWTF ........................................................................................................... 7 

5.3 Lift Station No. 1 ............................................................................................................... 7 

5.4 Lift Station No. 2 ............................................................................................................... 7 

5.5 Lift Station No. 5 ............................................................................................................... 7 

5.6 Lift Station No. 10 ............................................................................................................. 8 

6.0 Discharge Requirements ........................................................................................ 8 

7.0 Alternative Evaluation ............................................................................................ 9 

7.1.1 Squaw Point WWTF Expansion ........................................................................ 10 

7.1.2 New Forcemain from Lift Station No. 1 to Pine Beach WWTF ......................... 11 

7.1.3 Lift Station No. 2 Improvements ........................................................................ 12 

7.1.4 Lift Station No. 5 Improvements ........................................................................ 12 

7.1.5 Lift Station No. 10 Improvements ...................................................................... 12 

7.2 Estimated Costs for Recommended Alternatives ........................................................... 12 

8.0 Summary of Recommendations and Proposed Project Schedule ..................... 13 

9.0 Wastewater User Rate Impact Evaluation ........................................................... 13 

List of Tables 

Table 1 2038 Squaw Point WWTF Projected Flows and Loads ........................................................... 5 

Table 2 2038 Pine Beach WWTF Projected Flows and Loads ............................................................. 6 

Table 3 Preliminary Effluent Limits ........................................................................................................ 9 

Table 4 Squaw Point WWTF Improvements Cost Estimate ................................................................ 11 

Table 5 Forcemain Alternative Cost Estimate ..................................................................................... 11 

Table 6 Lift Station Improvements Cost Estimate ............................................................................... 12 

Table 7 Recommended Alternative Cost Summary ............................................................................ 13 

Table 8 Anticipated Schedule .............................................................................................................. 13 



 

Facility Plan EAGUL 136787 
City of East Gull Lake Page iii 

List of Figures 

Figure 1 – Site Map 

Figure 2 – Squaw Point WWTF Improvements 

Figure 3 – Forcemain Alignment 

Figure 4 – Lift Station No. 5 Improvements 

 

Photos 

Lift Station No. 2 

Lift Station No. 5 

Squaw Point WWTF 

 

List of Appendices 

Appendix A Existing NPDES Permit 

Appendix B MPCA Flow and Loading Determination Worksheets 

Appendix C Environmental Information Worksheet (EIW) 

Appendix D Preliminary Effluent Limits Review Letter 

Appendix E Squaw Point WWTF Improvements Detailed Cost Estimate 

Appendix F Forcemain Alternative Detailed Cost Estimate 

Appendix G Lift Station Improvements Detailed Cost Estimates 

Appendix H Public Hearing Documents – To follow as Addendum 

Appendix I Rate Study Model 

Appendix J Cost and Effectiveness Certification Form 

Appendix K Project Priority List and Scoring Worksheet 

 

 
s:\ae\e\eagul\136787\4-prelim-dsgn-rpts\draft facility plan\draft facilities plan -  030317.docx 

 

 



SEH is a registered trademark of Short Elliott Hendrickson Inc. 

Facility Plan EAGUL 136787 
City of East Gull Lake Page 4 

Facility Plan 
Wastewater Treatment Facilities 

Prepared for the City of East Gull Lake 

1.0 Introduction 
The City of East Gull Lake is located in Cass County in north central Minnesota.  The 2010 

U.S. Census Bureau population for East Gull Lake was 1,004.  The population of the City 

increases during the summer months due to tourism and lake homes and there are currently 

no significant industries within the City limits. There are two wastewater treatment facilities 

(WWTF) within the study area that discharge to the Gull River, the Squaw Point WWTF 

serving the north and Pine Beach WWTF serving the south section of the City.  See Figure 1 

for a site map of the community and existing facilities.  

2.0 Regulatory Requirements 
Both of the East Gull Lake WWTFs discharge wastewater in accordance with Minnesota 

National Pollutant Discharge Elimination System (NPDES)/State Disposal System (SDS) 

permit no. MN0059871.  A copy of the current permit is included in Appendix A. This permit 

became effective February 13, 2015 and expires September 30, 2019.  

3.0 Facility Planning 
The City of East Gull Lake authorized this facility planning study of its wastewater treatment 

facilities to: 

 Address the aging condition and treatment capacity of Squaw Point WWTF which is 

within 85% of Average Wet Weather Flow (AWW) hydraulic design capacity.

 Estimate flows and loadings to both WWTFs for the 20-year design period (2038).

 Investigate scenarios to transfer wastewater from the Squaw Point WWTF to the Pine

Beach WWTF to consolidate discharges and reduce point source loading to the Gull

River.

 Develop cost estimates to upgrade aging Lift Station No. 2 and Lift Station No. 5 and 
Lift Station No. 10 within the collection system.

 Develop cost estimates for treatment alternatives and evaluate user rate impacts

resulting from recommended improvements.

4.0 Flow and Load Projections 
The facility plan uses a 20-year design period for assessing the future needs at the East 

Gull Lake WWTFs.  Therefore, 2038 future flows and loads become the design criteria for 

the WWTF improvements.   



Facility Plan EAGUL 136787 
City of East Gull Lake Page 5 

4.1 Infiltration and Inflow 

Infiltration and inflow (I/I) is essentially clean water that enters the collection system as a 

result of rainfall or elevated groundwater levels.  The MPCA has established guidelines to 

assist in evaluating the extent of I/I.  A cursory review of the I/I was performed and the 

calculated I/I conditions of 120 gallons per capita per day (gpcd) are below the 275 gpcd 

threshold for a maximum month I/I condition.  

4.2 Projected Flows and Loads 

The 2010 population in East Gull Lake was 1,004 according to the U.S Census Bureau. The 

community currently has 1,126 Equivalent Residential Connections (ERC) throughout the 

collection system which includes the connections from resorts and seasonal inhabitants, 216 

at Squaw Point WWTF and 910 at Pine Beach WWTF.  Table 1 shows current permitted in 

comparison to projected flows and loadings for Squaw Point WWTF.  The north side of East 

Gull Lake is projected to increase by 120 additional ERCs, while the south side of the 

community is projected to remain at 910 ERCs, for a total of 1,246.  Appendix B provides 

more details on how the 2038 projections were derived. 

The projected flows and loads are based on the ERC projections and the historical flow and 

load data from each WWTF.  

Table 1 
2038 Squaw Point WWTF Projected Flows and Loads 

Current 
Permit 

2038 Projections 

Equivalent Residential Connections, ERC 216 336 

Flow 

Condition 

Average Dry Weather Flow (ADW), MGD1 0.0160 0.0252 

Average Wet Weather Flow (AWW), 

MGD1,2,3 
0.0334 0.0521 

Annual Average Flow, MGD 0.0200 0.0312 

Peak Hourly Wet Weather Flow (PHWW)3, 

MGD 
0.0600 0.0935 

Peak Instantaneous Wet Weather Flow 

(PIWW)4, MGD  
0.0600 0.0935 

TSS 
Average, lb/day 55.0 84.0 

Peak, lb/day 68.5 107 

BOD 
Average, lb/day 70.6 110 

Peak, lb/day 74.5 142 

Phos 
Average, lb/day 2.66 4.03 

Peak, lb/day 2.86 4.44 

TKN 
Average, lb/day N/A N/A 

Peak, lb/day N/A N/A 
1: Based on projected population growth in East Gull Lake by 2038 
2: Includes 155 gallons per ERC per day for East Gull Lake population growth. 

3: May 1-31, 2012 received 9.1” rain. 
4: Peaking factor from Ten State Standards used to calculate – actual data not available. 



Facility Plan EAGUL 136787
Page 6 City of East Gull Lake 

Projected flows and loadings presented in Table 2 are for the Pine Beach WWTF and include 

flows generated in the north section of town currently treated by the Squaw Point WWTF.   

Table 2 
2038 Pine Beach WWTF Projected Flows and Loads 

Current 
Permit 

2038 Projections 

Equivalent Residential Connections, ERC 910 1,246 

Flow 

Condition 

Average Dry Weather Flow (ADW), MGD1 0.082 0.108 

Average Wet Weather Flow (AWW), 

MGD1,2,3 
0.363 0.415 

Annual Average Flow, MGD 0.077 0.108 

Peak Hourly Wet Weather Flow (PHWW)3, 

MGD 
0.231 0.264 

Peak Instantaneous Wet Weather Flow 

(PIWW)4, MGD  
0.231 0.264 

TSS 
Average, lb/day 354.6 473 

Peak, lb/day 431.2 477 

BOD 
Average, lb/day 429.6 473 

Peak, lb/day 562.6 623 

Phos 
Average, lb/day 19.9 21.2 

Peak, lb/day 22.2 24.5 

TKN 
Average, lb/day 109.6 121 

Peak, lb/day 115.4 128 
1: Based on projected population growth in East Gull Lake by 2038 

2: Includes 155 gallons per ERC per day for East Gull Lake population growth. 
3: May 1-31, 2012 received 9.1” rain. 

4: Peaking factor from Ten State Standards used to calculate – actual data not available. 

5.0 Existing Conditions 

5.1 Squaw Point WWTF 

The Squaw Point WWTF is located in the north section of East Gull Lake and treats roughly 

8% of the community’s permitted total wastewater flow.  The facility was originally 

constructed in 1990 and consists of two aerated ponds, currently operated in series, followed 

by two gravity sand filters and then on to ultraviolet (UV) disinfection before discharge.  The 

gravity sand filters were originally designed for the Pine Beach WWTF and were relocated to 

Squaw Point WWTF in 2004.  Following disinfection, the facility discharges treated effluent to 

the Gull River.  The Squaw Point WWTF is within 85% of the permitted average wet weather 

flow and requires improvements to meet 20-year design flows and projected effluent limits.  

Until recently, with operational modifications to reverse flow to first be treated through Pond 2 

then through Pond 1 due to leaky air piping issues in the aeration piping in Pond 1, the facility 

was having trouble meeting effluent BOD limits.  In addition to air leaks in the aeration 

system, the UV disinfection system has exceeded design life and is in need of replacement.  



Facility Plan EAGUL 136787 
City of East Gull Lake Page 7 

The gravity sand filters are in need of replacement.  The Squaw Point WWTF is not designed 

to remove phosphorus. 

5.2 Pine Beach WWTF 

The Pine Beach WWTF serves the majority of the collection system in East Gull Lake.  The 

facility was originally constructed in 1990 with the Squaw Point WWTF as a three cell aerated 

pond system, followed by sand filtration and UV disinfection.  Modifications have most 

recently been done in 2004 to convert the facility to a hybrid mechanical extended aeration 

activated sludge facility with the addition of final clarifiers and return activated sludge piping 

to the head of the facility.  This allows Operators to maintain optimal mixed liquor activated 

sludge (MLSS) concentrations in the aeration basins for BOD removal.  An aerated overflow 

basin is available for flow and load equalization of peak influent flows. Flow then goes to two 

fully redundant final clarifiers currently operated in an alternating configuration.  The final 

clarifiers are adequately sized for projected flows and solids loading.  Waste activated sludge 

(WAS) is pumped from the final clarifiers to an aerobic digestion basin and then on to a solids 

holding basin.  From the holding basin, liquid hauling trucks come on site to remove solids for 

disposal.  The Pine Beach WWTF has a chemical phosphorus removal system by adding 

coagulant (alum/ferric) ahead of final clarifiers to remove phosphorus down to 1.0 mg/L.  The 

facility is operating at approximately 40% of the permitted design flow, and has no issues 

meeting NPDES permit limits.  As such, an expansion to the Pine Beach WWTF is assumed 

to not be needed within the planning period. 

5.3 Lift Station No. 1 

Lift Station No. 1 is located to the northwest of the Squaw Point WWTF and is the main lift 

station pumping flow into the WWTF, see Figure 1 for location of the Lift Station.  There are 

two submersible pumps and a valve vault containing plug and check valves for the beginning 

stretch of the 4-inch forcemain to the Squaw Point WWTF.   

5.4 Lift Station No. 2 

Lift Station No. 2 is located in the south section of East Gull Lake and pumps raw wastewater 

to the Pine Beach WWTF via a 6-inch forcemain.  See Figure 1 for location of Lift Station No. 

2. The lift station consists of a wet well containing two submersible pumps, a valve vault

housing plug and check valves for the forcemain to the Pine Beach WWTF.  The wet well is 

adequately sized for cycle times within recommended range at current flows in this area.  

Directly adjacent to the wet well and valve vault is a small building that houses the original 

control panel for the pumps as well as a diesel powered generator.  The Control system, 

submersible pumps and valves are reaching design life and are in need of replacement.  

There are currently no means of communications between the lift station control panel and 

community’s wastewater facilities.    

5.5 Lift Station No. 5 

Lift Station No. 5 is located on Pine Beach Peninsula Road and serves a portion of the 

southern section of East Gull Lake pumping raw wastewater to the Pine Beach WWTF.  See 

Figure 1 for Lift Station No. 5 location in East Gull Lake.  Lift Station No. 5 consists of a 

shallow wet well containing two submersible pumps and a valve vault containing 6-inch plug 

and check valves for the forcemain to Pine Beach WWTF.  Adjacent to the pumping station is 

a small wooden enclosure that protects the control panel from the elements.  The wet well is 

very shallow and does not provide adequate live storage volume for optimal pump 



Facility Plan EAGUL 136787
Page 8 City of East Gull Lake 

performance.  Currently the submersible pumps take approximately one minute to drain raw 

wastewater in the wet well when called to run during average dry weather flows.  For 

improved pump performance and operation, it is recommended the lift station be replaced to 

minimize the number of stops and starts to six per hour to reduce wear on the electric motors.  

The lift station is located near the shores of Gull Lake and a new nearby location is 

recommended.  There are currently no means of communication between the lift station 

control panel and community’s wastewater facilities. 

5.6 Lift Station No. 10 

Lift Station No. 10 is located at the intersection of Pine Beach Road and County Road 18 in 

the south of East Gull Lake.  See Figure 1 for site location of Lift Station No. 10.  No. 10 is the 

main lift station that collects all flow generated in the south of East Gull Lake and conveys to 

the Pine Beach WWTF for treatment.  The lift station contains two submersible pumps, a 

valve vault, control panel with variable frequency drive (VFD) controls and a backup 

generator.  The wet well is in fair condition, however raw wastewater conditions have 

exposed areas of exposed aggregate in need of re-coating to prolong the life of the concrete 

that makes up the lift station’s wet well.  Flow is sent directly to the head of the Pine Beach 

WWTF via an 8-inch forcemain.   

6.0 Discharge Requirements 
Currently both Squaw Point and Pine Beach WWTFs discharge to the Gull River.  Four 

alternative scenarios (or options) were identified to improve the East Gull Lake wastewater 

system.  These scenarios were the basis for the preliminary effluent limit review request.  

The first scenario was to increase flows to Squaw Point WWTF by the projected 120 ERCs in 

the north side of town, with no flow changes to the Pine Beach WWTF.  For this scenario, 

Squaw Point WWTF would need to be rehabilitated and expanded.  The second scenario 

was to pump the increased projected flow to the Pine Beach WWTF and demolish the Squaw 
Point WWTF.  Scenario 3 consists of transferring the existing permitted flow from Squaw 

Point WWTF to Pine Beach WWTF and demolish the Squaw Point WWTF.  The fourth 

scenario identified was to transfer flow from the north to the south, but with no change to 
permitted flow to Pine Beach WWTF and demolish the Squaw Point WWTF.

The City requested preliminary effluent limits from MPCA for four the alterative scenarios to 

determine whether they would have to make improvements to the Squaw Point WWTF, or 

eliminate this facility, upgrade nearby Lift Station No. 1, and pump flows generated in the 

north section of town to the Pine Beach WWTF in the south.  A copy of the response letters 

from MPCA to the preliminary effluent limit review request is included in Appendix D.  Table 3 

summarizes the preliminary effluent limits for the alternative scenarios investigated as a part 

of this facility plan. 



Facility Plan EAGUL 136787 
City of East Gull Lake Page 9 

Table 3 
Preliminary Effluent Limits 

Scenario 1 Scenario 2 Scenario 3 Scenario 4 

Substance or 
Characteristic 

Squaw 
Point 

WWTF 

Pine 
Beach 
WWTF 

Pine 
Beach 
WWTF 

Pine 
Beach 
WWTF 

Pine 
Beach 
WWTF 

Average Wet Weather 
Flow, MGD  

0.0521 0.363 0.4151 0.3964 0.363 

5-Day Carbonaceous 

Biochemical Oxygen 

Demand, mg/L 

25 25 25 25 25 

Total Suspended Solids, 

mg/L 
45 30 30 30 30 

Fecal Coliform, 

organisms/mL (1) 
200/100 200/100 200/100 200/100 200/100 

pH Range 6.0 – 9.0 6.0-9.0 6.0 – 9.0 6.0-9.0 6.0-9.0 

Total Phosphorus, kg/yr 162 502 664 664 502 
(1)Applicable from April – October. If chlorine is used to achieve the effluent limitation for fecal coliform 

group organisms, then dechlorination must be provided. 
(2) See Appendix D. 

The preliminary effluent limits from the MPCA also include the following comments which 

have been summarized here: 

 Antidegradation review would be required for Option 1 and 2, unless East Gull Lake

accepts a loading freeze at nondegradation design flows.

 If the consolidation of WWTF discharge was not to occur, the Squaw Point WWTF would

expect the following effluent limits:

 5-Day CBOD: 25 mg/L 

 TSS: 45 mg/L 

 Fecal Coliform: 200 Org/100mL 

 pH: 6.0-9.0 

 Total Phosphorus: 162 kg/yr 

These comments were used in the evaluation of treatment alternatives.

7.0 Alternative Evaluation 
The following two treatment alternatives were evaluated to determine the most cost effective 

alternative along with lift station improvements: 

 Squaw Point WWTF Expansion and Improvements.

 New forcemain from Lift Station No. 1 to convey wastewater from the north Squaw Point

WWTF south to the Pine Beach WWTF for treatment.

 Lift Station No. 2 Improvements
 Lift Station No. 5 Improvements

 Lift Station No. 10 Improvements



Facility Plan EAGUL 136787
Page 10 City of East Gull Lake 

7.1.1 Squaw Point WWTF Expansion 

To meet effluent limits presented in the Preliminary Effluent Limits response letter from 

MPCA found in Appendix D, the Squaw Point WWTF would need major facility 

improvements.  To treat increased projected influent flows and loadings, a third aerated pond 

would need to be constructed.  Due to existing slope and conditions at the facility, it is likely 

that additional land would need to be purchased on the west side of the existing site for the 

construction of the third aerated pond.  Costs associated with land purchase have been 

accounted for in the cost estimate for this alternative.  In addition to the construction of a third 

pond, the synthetic liner, diffused aeration grid, air piping, and blowers associated with the 

existing aerated pond system are reaching their design life and are in need of replacement.  

New blowers would be sized to provide aeration at 20-year design flows for all three ponds, 

and the ability to operate ponds in parallel or in series would be available to Operations staff.  

It is recommended that a new building be constructed to house new aeration blowers, and 

other process equipment as a part of the facility expansion.  

To reliably meet effluent total suspended solids (TSS) and total phosphorus (TP) effluent 

limits projected in the Preliminary Effluent Limits response letter from MPCA, two final 

clarifiers are recommended to be constructed following the three aerated ponds.  A chemical 

coagulant dosing point would be provided in an influent flow splitter box ahead of final 

clarifiers to ensure adequate mixing is provided to distribute coagulant evenly in both 

clarifiers for enhanced settling of particulate TP.  A new chemical storage building will be 

required to be constructed to house bulk storage tanks for aluminum sulfate or ferric chloride 

for chemical phosphorus removal.   

The gravity sand filters would be removed as a part of the facility improvements.  Following 

final clarification, flow would be routed to a new UV disinfection system housed in the process 

equipment building with new aeration blowers.  Table 4 depicts a summary of the total 

estimated costs associated with rehabilitating and improving the Squaw Point WWTF to meet 

projected NPDES permit limits.  The 20-year net present value is shown for comparison of 

two alternatives only.  A detailed summary of the improvements costs can be found in 

Appendix E.  See Figure 2 for more details on proposed WWTF process improvements.  



Facility Plan EAGUL 136787 
City of East Gull Lake Page 11 

Table 4 
Squaw Point WWTF Improvements Cost Estimate 

Improvements 
Capital Cost 

Estimate 

20-Yr Net Present 

Value 

Squaw Point WWTF Improvements $2,819,000 $4,462,000 

(1) Costs include Contingency, Engineering, Legal & Admin, as well as Land Acquisition. 

7.1.2 New Forcemain from Lift Station No. 1 to Pine Beach WWTF 

Improvements to Lift Station No. 1 would include new submersible pumps to allow for the 

projected increased flows and increase in total dynamic head (TDH) conditions to pump to 

the Pine Beach WWTF.  The longer forcemain, approximately 4.25 miles and elevation 

difference between the wet well at Lift Station No. 1 and the Pine Beach WWTF are 

considerable.  Along with pump replacement, valves and other piping within the wet well and 

valve vault would be replaced with new.  The wet well would be re-coated to increase the 

longevity of the concrete.   

From the rehabilitated lift station, flow will travel through a newly constructed 6-inch 

forcemain to the Pine Beach WWTF.  The forcemain will be directionally drilled wherever 

possible to minimize ground disturbance, and only a short section of forcemain is required to 

be open cut.  Air release and cleanout manholes will be placed throughout the forcemain 

appropriately to ensure accessibility and optimal flow through the forcemain to the Pine 

Beach WWTF.  Instead of discharging to the main Lift Station No. 10 in the south, it is 

recommended to end the new stretch of forcemain at the influent splitter box at the Pine 

Beach WWTF to minimize potential hydraulic issues in Lift Station No. 10.  Figure 3 provides 

a planning level forcemain alignment showing the approximate route to the Pine Beach 

WWTF. 

As a part of the forcemain alternative, the Squaw Point WWTF decommissioning costs were 

included.  This would consist of removing all process equipment, demolishing process 

equipment buildings and gravity sand filters.  Pond supernatant shall be pumped off site for 

treatment at the Pine Beach WWTF.  Once down to the biosolids layer that have 

accumulated at the bottom of the aerated ponds, biosolids would be removed from the site by 

pumping and by excavation depending on the solids content.  The site would then be re-

graded to allow for adequate drainage and potential future land use.   

Table 5 shows the capital and 20-year net present value cost estimates associated with the 

forcemain alternative.  

Table 5 
Forcemain Alternative Cost Estimate 

Improvements 
Capital Cost 

Estimate 

20-Yr Net Present 

Value 

Lift Station No. 1 Improvements & 

Forcemain Construction 
$2,723,000 

$3,412,000 

Squaw Point Decommissioning $357,000 

Total $3,080,000 

(1) Costs include Contingency, Engineering, Legal & Admin, as well as Land Acquisition. 



Facility Plan EAGUL 136787
Page 12 City of East Gull Lake 

7.1.3 Lift Station No. 2 Improvements 

The wet well and submersible pumps appear to be adequately sized at current flows.  The 

corrosive nature of raw wastewater has created areas of exposed aggregate within the wet 

well and re-coating of the wet well is recommended.  The submersible pumps, valves and 

control panel have exceeded their design life and are in need of replacement.  In addition to 

replacement of the control panel, SCADA system connectivity is recommended for improved 

process control and acknowledgement of alarms when they arise.  Currently there is only a 

red light to notify Operators of an alarm in the lift station, and someone has to be present to 

see this light illuminated in order to know of an alarm.  Minor upgrades to the existing building 

and replacement of the well pressure tank are also recommended.    

7.1.4 Lift Station No. 5 Improvements 

It is recommended to relocate Lift Station No. 5 approximately 200 feet to the southwest from 

its current location.  Figure 4 shows the approximate new location for Lift Station No. 5.  The 

wet well needs to be replaced due to the very small live storage volume available.  A larger 

wet well will minimize the number of stops and starts of the submersible pumps to prolong 

the pump motor life.  The new pumps will be sized for the measured flows in this area.  A 

small building to house the pump control panel is recommended to make it easier to perform 

routine maintenance.  Since Lift Station No. 5 is one of the major lift stations in the 

community, it is recommended that SCADA connectivity be provided, so operators have a 

better idea of the running status and condition of the lift station.   

7.1.5 Lift Station No. 10 Improvements 

Minor improvements to Lift Station No. 10 are recommended to include re-coating of the wet 

well to increase operation life of the existing concrete, and SCADA system connectivity to the 

wastewater treatment SCADA system.   

Table 6 below depicts cost estimates associated with Lift Station improvements at the above 

mentioned sites.  Detailed cost estimates for Lift Station improvements can be found in the 

Appendix G. 

Table 6 
Lift Station Improvements Cost Estimate 

Location Estimated Cost (1) 

Lift Station No. 2 Improvements $330,000 

Lift Station No. 5 Improvements $732,000 

Lift Station No. 10 Improvements $29,300 

Total $1,091,300 

(1) Costs include Contingency, Engineering, Legal & Admin. 

7.2 Estimated Costs for Recommended Alternatives 

The estimated costs for the alternatives are presented in the Table 7.  The recommended 

alternative is highlighted.  These costs presented are capital costs and 20-year present 

values which take into account both the capital cost and the annual operations and 

maintenance (O&M) costs over a 20-year period.  A more detailed breakdown of the cost 

estimates presented in Table 7 in Appendix E and F. 



Facility Plan EAGUL 136787 
City of East Gull Lake Page 13 

Table 7 
Recommended Alternative Cost Summary 

Improvements 
Capital Cost 

Estimate 

20-Yr Net Present 

Value 

Squaw Point WWTF Improvements $2,819,000 $4,462,000 

Forcemain Alternative $3,080,000 $3,412,000 

(1) Recommended alternative is highlighted above. 

8.0 Summary of Recommendations and Proposed Project Schedule 
Construction of a new 6-inch forcemain to pump wastewater generated in the north section of 

town to the Pine Beach WWTF for treatment is the recommended alternative treatment.  The 

estimated project cost for Squaw Point WWTF decommissioning, Lift Station No. 1 

improvements, and new forcemain construction is $3,080,000.  The estimated cost for the 

recommended lift station 2, 5, and 10 improvements is $1,091,300. 

Table 8 shows the proposed schedule for the project. 

Table 8 
Anticipated Schedule 

Action Tentative Date 

Submit Facility Plan and PPL application to MPCA 2017 

Submit Plans and Specifications to MPCA 2018-2019 

Complete Construction 2019-2020 

9.0 Wastewater User Rate Impact Evaluation 
Understanding the impact the new capital projects will have on the existing user rates 

requires knowledge of the existing annual operations and maintenance costs and how those 

annual costs will change with the new capital projects. Ehlers has performed a detailed rate 

study for the City of East Gull Lake.  The model created as a result of this study is located in 

Appendix I. This evaluation provided an estimated impact to future wastewater user rates 

based on existing costs and projected future costs.  



Facility Plan EAGUL 136787
Page 14 City of East Gull Lake 

Figures 

Figure 1 – Site Map 

Figure 2 – Squaw Point WWTF Improvements 

Figure 3 – Forcemain Alignment 

Figure 4 – Lift Station No. 5 Improvements 



LIFT STATION No. 5 PROPOSED LOCATION

Legend

Sanitary Pipes
Force Main

Gravity Main

Sanitary Sewer

PROPOSED LOCATION

EXISTING LIFT 
STATION LOCATION

C
ou

nt
y 

H
w

y 
18

Green HIll
Rd

3535 VADNAIS CENTER DR.
ST. PAUL, MN 55110

PHONE: (651) 490-2000
FAX: (651) 490-2150

WATTS: 800-325-2055
www.sehinc.comD

oc
um

en
t P

at
h:

 C
:\U

se
rs

\b
w

ol
oh

an
\D

oc
um

en
ts

\A
rc

G
IS

\E
as

tG
ul

l_
S

an
ita

ry
 S

ew
er

.m
xd

O

This map is neither a legally recorded map nor a survey map and is not intended to
be used as one. This map is a compilation of records, information, and data gathered
from various sources listed on this map and is to be used for reference purposes
only.  SEH does not warrant that the Geographic Information System (GIS) Data
used to prepare this map are error free, and SEH does not represent that the GIS
Data can be used for navigational, tracking, or any other purpose requiring exacting
measurement of distance or direction or precision in the depiction of geographic
features.  The user of this map acknowledges that SEH shall not be liable for any
damages which arise out of the user's access or use of data provided.

East Gull Lake, Minnesota
Map by: AGK
Projection: Cass (South) Country Coordinates
Source: ESRI, East Gull Lake, SEHTS, Asbuilts

Project: EAGUL 113541
Print Date: 2/22/2017

FIGURE 4

0 90 18045
Feet



SQUAW POINT WWTF PROPOSED IMPROVEMENTS

Legend

SQUAW POINT WWTF

ADDITIONAL 
POND

CONTROL
STRUCTURE

FINAL 
CLARIFIERS

INFLUENT
STRUCTURE

CHEMICAL + 
DISINFECTION

BUILDING

CONTROL
STRUCTURE

CONTROL
STRUCTURE

3535 VADNAIS CENTER DR.
ST. PAUL, MN 55110

PHONE: (651) 490-2000
FAX: (651) 490-2150

WATTS: 800-325-2055
www.sehinc.comD

oc
um

en
t P

at
h:

 C
:\U

se
rs

\b
w

ol
oh

an
\D

oc
um

en
ts

\A
rc

G
IS

\E
as

tG
ul

l_
S

an
ita

ry
 S

ew
er

.m
xd

O

This map is neither a legally recorded map nor a survey map and is not intended to
be used as one. This map is a compilation of records, information, and data gathered
from various sources listed on this map and is to be used for reference purposes
only.  SEH does not warrant that the Geographic Information System (GIS) Data
used to prepare this map are error free, and SEH does not represent that the GIS
Data can be used for navigational, tracking, or any other purpose requiring exacting
measurement of distance or direction or precision in the depiction of geographic
features.  The user of this map acknowledges that SEH shall not be liable for any
damages which arise out of the user's access or use of data provided.

East Gull Lake, Minnesota
Map by: AGK
Projection: Cass (South) Country Coordinates
Source: ESRI, East Gull Lake, SEHTS, Asbuilts

Project: EAGUL 113541
Print Date: 1/18/2017

Figure 2

0 40 8020
Feet



East Gull Lake Facilities Plan, 2017
Recommended Forcemain Route (Panel 2 of  2)



East Gull Lake Facilities Plan, 2017
Recommended Forcemain Route (Panel 1 of  2)



SITE MAP

Legend

Collection System

Pine Beach WWTF

LIFT STATION NO. 2

LIFT STATION NO. 5

SQUAW POINT WWTF

LIFT STATION NO. 10

LIFT STATION NO. 1

3535 VADNAIS CENTER DR.
ST. PAUL, MN 55110

PHONE: (651) 490-2000
FAX: (651) 490-2150

WATTS: 800-325-2055
www.sehinc.comD

oc
um

en
t P

at
h:

 C
:\U

se
rs

\b
w

ol
oh

an
\D

oc
um

en
ts

\A
rc

G
IS

\E
as

tG
ul

l_
S

ite
 M

ap
.m

xd

O

This map is neither a legally recorded map nor a survey map and is not intended to
be used as one. This map is a compilation of records, information, and data gathered
from various sources listed on this map and is to be used for reference purposes
only.  SEH does not warrant that the Geographic Information System (GIS) Data
used to prepare this map are error free, and SEH does not represent that the GIS
Data can be used for navigational, tracking, or any other purpose requiring exacting
measurement of distance or direction or precision in the depiction of geographic
features.  The user of this map acknowledges that SEH shall not be liable for any
damages which arise out of the user's access or use of data provided.

East Gull Lake, Minnesota
Map by: AGK
Projection: Cass (South) Country Coordinates
Source: ESRI, East Gull Lake, SEHTS, Asbuilts

Project: EAGUL 113541
Print Date: 2/22/2017

FIGURE 1

0 2,300 4,6001,150
Feet



Facility Plan EAGUL 136787 
City of East Gull Lake Page 15 

Photos 

Lift Station No. 2 

Lift Station No. 5 

Squaw Point WWTF 

bwolohan
Rectangle



EAGUL 136787EAGUL 136787 Facility Plan 
Page 16 City of East Gull Lake 

Photos 

Lift Station No. 2 

bwolohan
Rectangle











 

Facility Plan EAGUL 136787 
City of East Gull Lake Page 17 
 

Photos 

Lift Station No. 5 

 

  

bwolohan
Rectangle









 

EAGUL 136787EAGUL 136787 Facility Plan 
Page 18 City of East Gull Lake  

Photos 

Squaw Point WWTF 

  

bwolohan
Rectangle









 

Facility Plan EAGUL 136787 
City of East Gull Lake Page 19 
 

Appendix A 

Existing NPDES Permit 

  

bwolohan
Rectangle



















































































 

EAGUL 136787EAGUL 136787 Facility Plan 
Page 20 City of East Gull Lake  

Appendix B 

MPCA Flow and Loading Determination Worksheets 

 

 
  

bwolohan
Rectangle



Design Flow and Loading Determination Guidelines for Wastewater Treatment Plants Page 9 

Wastewater Treatment Plant Technical Assistance Type Category No, February 2000

Table 5: Determination of Design Loadings 

Unit Basis ADW AWW 

Residential Waste Population
Flow, GPD 
BOD5, #/day 
TSS, #/day 
NH3-N, #/day 
P, #/day 

Out-of-Town Students 
and Workers 

Number

Flow, GPD 
BOD5, #/day 
TSS, #/day 
NH3-N, #/day 
P, #/day 

Seasonal Residents Number
Flow, GPD 
BOD5, #/day 
TSS, #/day 
NH3-N, #/day 
P, #/day 

Industrial Flow, GPD 
Rated Flow, GPD 
BOD5, #/day 
TSS, #/day 
NH3-N, #/day 
P, #/day 

Other (Specify) Flow, GPD 
Rated Flow, GPD 
BOD5, #/day 
TSS, #/day 
NH3-N, #/day 
P, #/day 

Infiltration GPD
Inflow GPD
Total Flow, GPD 

Rated Flow, GPD 
BOD5, mg/l 
BOD5, #/day 
TSS, mg/l 
TSS, #/day 
NH3-N, mg/l 
NH3-N, #/day 
P, mg/l 
P, #/day 

* It may be necessary to also test for TKN for certain industrial contributors.

336
52,100

0.42
0.25
N/A
0.012

25,200
141
84
N/A
4.03

141
84
N/A
4.03



Design Flow and Loading Determination Guidelines for Wastewater Treatment Plants Page 7 

Wastewater Treatment Plant Technical Assistance Type Category No, February 2000

PROJECT NAME 

LOCATION 

COMPLETED BY DATE 

Table 3: Determination of Design Flows 

(A)   For determination of peak hourly wet weather design flows (PHWW):   Gallons Per Day 
1 Present peak hourly dry weather flow 
2 Present peak hourly flow during high ground water period (no runoff) 
3 Present peak hourly dry weather flow [same as (1)] -
4 Present peak hourly infiltration =
5 Present hourly flow during high ground water period and runoff at point of 

greatest distance between Curves Y and Z 
6 Present hourly flow during high ground water (no runoff) at same time of day 

as (5) measurement 
-

7 Present peak hourly inflow =
8 Present peak hourly inflow adjusted for a 5-year 1-hour rainfall event 
9 Present peak hourly infiltration [same as (4)] 
10 Peak hourly infiltration cost effective to eliminate -
11 Peak hourly infiltration after rehabilitation (where rehabilitation is cost 

effective) 
=

12 Present peak hourly adjusted inflow [same as (8)] 
13 Peak hourly inflow cost effective to eliminate -
14 Peak hourly inflow after rehabilitation (where rehabilitation is cost effective) = 

15 Population increase _      120_@_ 155_____ gpcd 
16 Peak hourly flow from planned industrial increase 
17 Estimated peak hourly flow from future unidentified industries 
18 Peak hourly flow from other future increases 
19 Peak hourly wet weather design flow [(1)+(11)+(14)+(15)+(16)+(17)+(18)] 

(B)   For determination of peak instantaneous wet weather design flow (PIWW):   Gallons Per Day 
20 Peak hourly wet weather design flow [same as (19)] 
21 Present peak hourly inflow adjusted for a 5-year 1-hour rainfall event [same as 

(8)] 
-

22 Present peak inflow adjusted for a 25-year 1-hour rainfall event +
23 Peak instantaneous wet weather design flow =

(C)   For determination of average dry weather design flow (ADW): Gallons Per Day 
24 Present average dry weather flow 
25 Population increase  120_@_77 gpcd 
26 Average flow from planned industrial increase +
27 Estimated average flow from other future unidentified industries +
28 Average flow from other future increases +
29 Average dry weather design flow [(24)+(25)+(26)+(27)+(28)] =

93,500

93,500

16,000

25,200

93,500

60,000

East Gull Lake Facility Plan - Squaw Point WWTF 
East Gull Lake, Minnesota

B. Wolohan 2/19/2017

33,500

9,200



Design Flow and Loading Determination Guidelines for Wastewater Treatment Plants Page 8 

Wastewater Treatment Plant Technical Assistance Type Category No, February 2000

(D)   For determination of average wet weather design flow (30-day average for  

mechanical plants and 180-day average for controlled discharge ponds) (AWW):      Gallons Per Day 
30 Present average dry weather flow 
31 Average infiltration after rehabilitation (where rehabilitation is cost effective) + 
32 Average inflow after rehabilitation (where rehabilitation is cost effective) + 

+
34 Average flow from planned industrial increase +
35 Estimated average flow from other future unidentified industries +
36 Average flow from other future increases +
37 Average wet weather design flow [(30)+(31)+(32)+(33)+(34)+(35)+(36)] = 

(E)   Critical data (including a graphical display similar to Figure 1), methodology, 

and a discussion on the following items shall be included with the above calculations:

38 Dates during which actual flow data was recorded and its probable degree of accuracy. 
39 Ground water elevation data relative to the collection system, during the time period when flow data was recorded. 
40 Rainfall data during the time period when flow data was recorded and how the amount of rainfall compares to 

normal seasons. 
41 Probable degree of accuracy of flow reduction due to proposed or completed I/I correction or elimination of 

bypasses. 

Table 4: Essential Project Components Percentage 

Definitions:

“Essential project components” means those components of a wastewater disposal system that are necessary to convey or 
treat a municipality’s existing wastewater flows and loadings and future flows and loadings based on the projected 
residential growth of the municipality for a 20-year period. 

Mass Loading (lbs./day) = Flow (MGD) X Concentration (mg/l) X 8.34 

Total Existing Daily 
Conditions

Total Proposed 20-year 
Design Conditions 

Flow (MGD) MGD MGD

CBOD5 (mg/l) mg/l mg/l

Mass Loading (lbs./day) lbs./day lbs./day

Essential Project 
Components Percentage = 100 X  Total Existing CBOD5 Mass Loading 

Total 20-year Growth Mass Loading 

= 100 X ( )
( )

= %

16,000

9,200

52,100

0.90

218

1,636

0.98

218

1,782

33 Population increase  120_@_77 gpcd 
26,900

bwolohan
Rectangle



Design Flow and Loading Determination Guidelines for Wastewater Treatment Plants Page 9 

Wastewater Treatment Plant Technical Assistance Type Category No, February 2000

Table 5: Determination of Design Loadings 

Unit Basis ADW AWW 

Residential Waste Population
Flow, GPD 
BOD5, #/day 
TSS, #/day 
NH3-N, #/day 
P, #/day 

Out-of-Town Students 
and Workers 

Number

Flow, GPD 
BOD5, #/day 
TSS, #/day 
NH3-N, #/day 
P, #/day 

Seasonal Residents Number
Flow, GPD 
BOD5, #/day 
TSS, #/day 
NH3-N, #/day 
P, #/day 

Industrial Flow, GPD 
Rated Flow, GPD 
BOD5, #/day 
TSS, #/day 
NH3-N, #/day 
P, #/day 

Other (Specify) Flow, GPD 
Rated Flow, GPD 
BOD5, #/day 
TSS, #/day 
NH3-N, #/day 
P, #/day 

Infiltration GPD
Inflow GPD
Total Flow, GPD 

Rated Flow, GPD 
BOD5, mg/l 
BOD5, #/day 
TSS, mg/l 
TSS, #/day 
NH3-N, mg/l 
NH3-N, #/day 
P, mg/l 
P, #/day 

* It may be necessary to also test for TKN for certain industrial contributors.

1,246
415,100

0.38
0.38
0.097
0.017

107,500
473
473
121
21.2

473
473
121
21.2



Design Flow and Loading Determination Guidelines for Wastewater Treatment Plants Page 7 

Wastewater Treatment Plant Technical Assistance Type Category No, February 2000

PROJECT NAME 

LOCATION 

COMPLETED BY DATE 

Table 3: Determination of Design Flows 

(A)   For determination of peak hourly wet weather design flows (PHWW):   Gallons Per Day 
1 Present peak hourly dry weather flow 
2 Present peak hourly flow during high ground water period (no runoff) 
3 Present peak hourly dry weather flow [same as (1)] -
4 Present peak hourly infiltration =
5 Present hourly flow during high ground water period and runoff at point of 

greatest distance between Curves Y and Z 
6 Present hourly flow during high ground water (no runoff) at same time of day 

as (5) measurement 
-

7 Present peak hourly inflow =
8 Present peak hourly inflow adjusted for a 5-year 1-hour rainfall event 
9 Present peak hourly infiltration [same as (4)] 
10 Peak hourly infiltration cost effective to eliminate -
11 Peak hourly infiltration after rehabilitation (where rehabilitation is cost 

effective) 
=

12 Present peak hourly adjusted inflow [same as (8)] 
13 Peak hourly inflow cost effective to eliminate -
14 Peak hourly inflow after rehabilitation (where rehabilitation is cost effective) = 

15 Population increase _      120_@_ 155_____ gpcd 
16 Peak hourly flow from planned industrial increase 
17 Estimated peak hourly flow from future unidentified industries 
18 Peak hourly flow from other future increases 
19 Peak hourly wet weather design flow [(1)+(11)+(14)+(15)+(16)+(17)+(18)] 

(B)   For determination of peak instantaneous wet weather design flow (PIWW):   Gallons Per Day 
20 Peak hourly wet weather design flow [same as (19)] 
21 Present peak hourly inflow adjusted for a 5-year 1-hour rainfall event [same as 

(8)] 
-

22 Present peak inflow adjusted for a 25-year 1-hour rainfall event +
23 Peak instantaneous wet weather design flow =

(C)   For determination of average dry weather design flow (ADW): Gallons Per Day 
24 Present average dry weather flow 
25 Population increase  120_@_77 gpcd 
26 Average flow from planned industrial increase +
27 Estimated average flow from other future unidentified industries +
28 Average flow from other future increases +
29 Average dry weather design flow [(24)+(25)+(26)+(27)+(28)] =

264,500

264,500

82,300

107,500

264500

231,000

East Gull Lake Facility Plan - Pine Beach WWTF 
East Gull Lake, Minnesota

B. Wolohan 2/19/2017

33,500

9,200

16,000



Design Flow and Loading Determination Guidelines for Wastewater Treatment Plants Page 8 

Wastewater Treatment Plant Technical Assistance Type Category No, February 2000

(D)   For determination of average wet weather design flow (30-day average for  

mechanical plants and 180-day average for controlled discharge ponds) (AWW):      Gallons Per Day 
30 Present average dry weather flow 
31 Average infiltration after rehabilitation (where rehabilitation is cost effective) + 
32 Average inflow after rehabilitation (where rehabilitation is cost effective) + 

+
34 Average flow from planned industrial increase +
35 Estimated average flow from other future unidentified industries +
36 Average flow from other future increases +
37 Average wet weather design flow [(30)+(31)+(32)+(33)+(34)+(35)+(36)] = 

(E)   Critical data (including a graphical display similar to Figure 1), methodology, 

and a discussion on the following items shall be included with the above calculations:

38 Dates during which actual flow data was recorded and its probable degree of accuracy. 
39 Ground water elevation data relative to the collection system, during the time period when flow data was recorded. 
40 Rainfall data during the time period when flow data was recorded and how the amount of rainfall compares to 

normal seasons. 
41 Probable degree of accuracy of flow reduction due to proposed or completed I/I correction or elimination of 

bypasses. 

Table 4: Essential Project Components Percentage 

Definitions:

“Essential project components” means those components of a wastewater disposal system that are necessary to convey or 
treat a municipality’s existing wastewater flows and loadings and future flows and loadings based on the projected 
residential growth of the municipality for a 20-year period. 

Mass Loading (lbs./day) = Flow (MGD) X Concentration (mg/l) X 8.34 

Total Existing Daily 
Conditions

Total Proposed 20-year 
Design Conditions 

Flow (MGD) MGD MGD

CBOD5 (mg/l) mg/l mg/l

Mass Loading (lbs./day) lbs./day lbs./day

Essential Project 
Components Percentage = 100 X  Total Existing CBOD5 Mass Loading 

Total 20-year Growth Mass Loading 

= 100 X ( )
( )

= %

82,300

9,200

415,100

0.90

218

1,636

0.98

218

1,782

33 Population increase  120_@_77 gpcd 

26,900

148,350
148,350

bwolohan
Rectangle



 

Facility Plan EAGUL 136787 
City of East Gull Lake Page 21 
 

Appendix C 

Environmental Information Worksheet (EIW) 

  

bwolohan
Rectangle



 

EAGUL 136787EAGUL 136787 Facility Plan 
Page 22 City of East Gull Lake  

Appendix D 

Preliminary Effluent Limits Review Letter 

  

bwolohan
Rectangle



 

 
January 23, 2017 
 
John M Friel, PE 
Project Manager-SEH 
P: (651) 490-2140 
 
Dear Mr. Friel: 
 
 
After our discussion on January 17 and the letter of intent that followed the next day, I have 
created the letter to focus on the preferred options.   The following tables present the project’s 
preliminary continuous discharge effluent limitations for each option. 
 
 
The following table relates to option two with the north plant being decommissioned and its’ 
flow being transferred to the south plant.  The south plant will also incorporate the expanded 
flow (18,100gpd) from the north plant.  Antidegradation requirements will be avoided by the 
cities choice of accepting a freeze in loading limits at pre-approved flows. 
 

Table 1 (Option 2) 
 

Recommended SD002 Discharge Effluent Limitations for East Gull Lake’s Proposed Effluent 
Discharge increase to the Gull River (AWW SD002: .415mgd) 

 
 
Pollutant or Pollutant Characteristic                                              Monthly Average or Range 
-------------------------------------------------------------      ---------------------------------------------------- 
5-Day Carbonaceous Biochemical Oxygen  
Demand (CBOD5)           25 mg/L 
         (37.51 kg/day) 
Total Suspended Solids (TSS)      30 mg/L   
         (45.01 kg/day) 
Fecal Coliform Bacteria (April 1 through October 31)  200 Organisms/100 mL 
pH         6.0-9.0 
Total Phosphorous       664 (kg/yr) 
 
Minimum Dissolved Oxygen (DO)                        Monitoring consistent with current guidance 
Mercury                                                                          Monitoring consistent with current guidance 
Nitrogen                                                                          Monitoring consistent with current guidance 
Sulfate                                                                             Monitoring consistent with current guidance 
 
 
 
Frozen Values 
 
 



 

The following table relates to option three with the north plant being decommissioned and its’ 
flow being transferred to the south plant.   
 

Table 2 (Option 3) 
 

Recommended SD002 Discharge Effluent Limitations for East Gull Lake’s Proposed Effluent 
Discharge increase to the Gull River (AWW SD002: .363mgd) 

 
Pollutant or Pollutant Characteristic                                              Monthly Average or Range 
-------------------------------------------------------------      ---------------------------------------------------- 
5-Day Carbonaceous Biochemical Oxygen  
Demand (CBOD5)           25 mg/L 
         (37.51 kg/day) 
Total Suspended Solids (TSS)      30 mg/L 
         (45.01 kg/day) 
Fecal Coliform Bacteria (April 1 through October 31)  200 Organisms/100 mL 
pH         6.0-9.0 
Total Phosphorous       664 (kg/yr) 
 
Minimum Dissolved Oxygen (DO)                        Monitoring consistent with current guidance 
Mercury                                                                          Monitoring consistent with current guidance  
Nitrogen                                                                         Monitoring consistent with current guidance 
Sulfate                                                                             Monitoring consistent with current guidan ce 
 
 
 
 
The effluent limitations in this letter are preliminary or draft values.  After the antidegradation 
review is completed, if applicable, the next step is to write the permit and any related 
environmental review worksheet or environmental impact statement.  Effluent limitations only 
become final after the National Pollutant Discharge Elimination System/State Disposal System 
(NPDES/SDS) permit has been public noticed, the public's comments considered and either our 
Commissioner or a delegated representative signs the permit. 
 
If you have any questions on this message, please feel free to contact me. 
 
 
Sincerely,  
 
Michael Anderson 
Research Scientist II 
Minnesota Pollution Control Agency 
Brainerd Office 
Environmental Analysis & Outcomes Division 
Tele: 218-316-3866 
E-mail: Michael.J.Anderson@state.mn.us 

mailto:Michael.J.Anderson@pca.state.mn.us


SF-00006-05(4/86) 

DEPARTMENT : POLLUTION CONTROL AGENCY STATE OF MINNESOTA 

Office Memorandum 

 

TTY (for hearing and speech impaired only):  (612)282-5332 

Printed on recycled paper containing at least 10% fibers from paper recycled by consumers 

DATE : 11/29/2016 
 

TO : Mike Anderson 
Effluent Limits Unit 
Environmental Analysis and Outcomes Division 
 

FROM : Liz Kaufenberg 
Effluent Limits Unit 
Environmental Analysis and Outcomes Division 
 

PHONE : 651/757-2481 
 

SUBJECT : Total Phosphorus Effluent Limit Review: East Gull Lake WWTF Preliminary Effluent Limit Review  
  

 

Background 
The purpose of this memorandum is to provide an assessment of the need for a total phosphorus (TP) 
preliminary effluent limit and the basis for such recommendation for National Pollution Discharge 
Elimination System (NPDES) permit number MN0059871 authorizing a surface water discharge from 
East Gull Lake wastewater treatment facility (WWTF). Currently, East Gull Lake WWTF has two individual 
surface discharge stations (SD001 and SD002) operating under the NPDES permit (Figure 1). SD001 is a 
continuously discharging aerated pond with an average wet weather design flow (AWWDF) of 0.0334 
mgd and discharges to the Gull River. SD002 is a continuously discharging mechanical facility with an 
AWWDF of 0.363 mgd that also discharges to the Gull River. Gull River flows to the Crow Wing River 
before entering into the Mississippi River and reaching Lake Pepin. Both SD001 and SD002 currently 
have TP effluent limits (162 kg/yr for SD001 and 1.0 mg/L and 502 kg/yr for SD002). East Gull Lake is 
requesting preliminary effluent limits for four proposed discharge scenarios (Table 1).  
 



 

 

Page:  2 

 

Figure 1. East Gull Lake WWTF SD001 (upstream location) and SD002 (downstream location).  

 

Table 1. Preliminary effluent limit review discharge scenarios for East Gull Lake WWTF (SEH, Inc.).  

 

 
 

 



 

 

Page:  3 

River Water Quality 
The Crow Wing River Watershed has site-specific river eutrophication standards (RES) of ≤ 0.075 mg/L 
TP and 0.013 mg/L chlorophyll-a (Chl-a) (Heiskary et al., 2008). The Crow Wing River Watershed TP 
review found no RES impairments or the reasonable potential (RP) to cause or contribute to a river 
impairment downstream of East Gull Lake WWTF. East Gull Lake WWTF was however, found to have RP 
to cause or contribute to Lake Pepin; therefore, Lake Pepin water quality based effluent limits (WQBELS) 
are needed and were determined sufficiently protective at the time of the watershed review 
(Kaufenberg, 2014).  
 

Proposed Scenarios for Preliminary Effluent Limit Review 
As mentioned, the current mass based TP WQBEL protective of Lake Pepin is 162 kg/yr (SD001) and 502 
kg/yr (SD002). The total facility allocation is 664 kg/yr TP for East Gull Lake WWTF. East Gull Lake WWTF 
is one permit with two surface discharge stations, and is not proposing a new discharge location; 
therefore, it’s appropriate to maintain their current allocation for Lake Pepin. East Gull Lake WWTF can 
either receive a mass cap for the proposed 4 discharge scenarios (Table 2) or go through an 
antidegradation review (7050.0250). The mass cap value varies depending on which discharge sceneario 
is being considered. Discharge scenarios 1 and 4 maintain current mass limits respective of the 
individual surface discharge stations (162 kg/yr for SD001 and 502 kg/yr for SD002). The proposed TP 
effluent limit for discharge scenarios 2 and 3 is 664 kg/yr. Maintaining the 664 kg/yr (allocation derived 
for Lake Pepin) complies with the waterbody in which is being protected for (Lake Pepin), in addition to 
not resulting in a net loading increase for the NPDES permit. Because the 664 kg/yr would not result in a 
net increase in permitted loading, this mass cap complies with the new antidegradation rules. 
Futhermore, East Gull Lake WWTF would maintain the 1.0 mg/L calendar month average limit for SD002.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

Page:  4 
Table 2. Preliminary effluent limit review discharge scenarios and associated TP limits for East Gull Lake 

WWTF. 

  
2038 Average Wet Weather Flow (AWW), gallons per 

day (gpd)   

Proposed Scenarios 

for Preliminary Effluent 

Limit Review         

North Plant 

(Squaw Point)     

SD001 

South Plant 

(Pine Beach) 

SD002 

Total Change in 

AWW Flow 

Discharged to Gull 

River 

Preliminary TP 

effluent limits for 

SD001 and SD002 

(kg/yr) 

Scenario 1 - Increase 

Flow to North Plant 

52,100             

(33,400 

+18,700) 

363,000 + 18700 

162 (SD001) 

502 (SD002) 

Scenario 2 - Increase 

Flow to South Plant 
0 

415,100 

+ 18700 664 (363,000 + 

52,100) 

Scenario 3 - Transfer 

Current Permitted Flow 

from North to South 

Plant 

0 

396,400 

0 664 (363,000 + 

33, 400) 

Scenario 4 - Overall 

Decrease in Flow 
0 363,000 -33,400 502 

 
Ambient monitoring data shows TP concentrations increasing between SD001 and SD002 over the 
course of approximate 8 river miles. It is anticipated that phosphorus is relatively conservative in the 8 
mile reach, therefore, it is expected that the 162 kg/yr continuous loading from SD001 is reaching 
SD002. Thus, it is expected that water downstream of SD002 is currently receiving the combined 
permitted 664 kg/yr mass load. In fact, if potential discharge scenearios 2, 3, or 4 are chosen, an 
anticpated net decrease in TP loading is expected between SD001 and SD002. Maintaining the current 
mass allocation allows for WWTF flexibility without compromising the waterbody in which TP WQBEL 
limits set protective for. Future monitoring may lead to more restrictive limits for downstream lake or 
river.  
 



 

 

Page:  5 

 

Figure 2. Total phosphorus concentrations (µg/L) collected June – September 2010 at Gull River (07010106-

502) station S006-292 downstream of SD001 and upstream of SD002. 

 



 

 

Page:  6 

 

Figure 3. Total phosphorus concentrations (µg/L) collected June – September 2009 at Gull River (07010106-

502) station S005-799 at SD002. 

 
MPCA calculated the anticipated TP concentration in the Crow Wing River given current permitted 
discharge potential in comparison to potential discharge options 2 and 3 (which includes the mass cap 
option of 664 kg/yr for a single surface discharge station). Under current permitted conditions for all 
WWTFs discharging in the Crow Wing River Watershed, the anticipated TP concentration in the Crow 
Wing River is 0.073 mg/L (RES standard is 0.075 mg/L TP). In comparison, when the 664 kg/yr mass cap 
option is applied, the Crow Wing River anticipated TP concentration remains at 0.073 mg/L. 
 
The following equation was used to calculate the RP of The Facilities to cause or contribute to a nutrient 
impairment. 

 

Equation 1. TP concentration of Crow Wing River based on permitted flow for The Facilities. 

𝐶𝑟 =  
𝑄𝑠𝐶𝑠 + 𝑄𝑒𝐶𝑒

𝑄𝑟
 

 
 
 



 

 

Page:  7 
Cr = downstream TP concentration of river at critical flow (80th percentile flow exceedance) 
Qr = downstream river flow (80th percentile flow exceedance) 
Qs = flow of river without WWTFs 
Cs = concentration of river without WWTFs 
Qe = design flow of WWTFs 
Ce = long term effluent concentration, existing concentration limit or concentration target of mass limit 
 
Current Permitted Potential 
Qr = 458 mgd; based on permitted flow values and using Qr = Qs + Qe 
Qs = 457 mgd; calculated using average daily flow from USGS gauge at the outlet of the watershed 

during June – September at 80th percentile flow exceedance and subtracting The 
Facilities’ average daily flow during June – September, 2009 – 2013  

Cs = 0.072 mg/L; average TP concentrations for those reaches not directly in the Crow Wing River, but 
rather concentrations of those reaches located throughout the watershed 

Qe = 0.2 mgd; 70% of permitted design flow 
Ce = 2.9 mg/L; combination of permitted and actual effluent concentration 
 
Cr = 0.073 mg/L TP 
  
Permitted Potential with East Gull Lake WWTF at full AWWDF and TP mass cap of 664 kg/yr 
Qr = 458 mgd; based on permitted flow values and using Qr = Qs + Qe 
Qs = 457 mgd; calculated using average daily flow from USGS gauge at the outlet of the watershed 

during June – September at 80th percentile flow exceedance and subtracting The 
Facilities’ average daily flow during June – September, 2009 – 2013  

Cs = 0.072 mg/L; average TP concentrations for those reaches not directly in the Crow Wing River, but 
rather concentrations of those reaches located throughout the watershed 

Qe = 0.2 mgd; 70% of permitted design flow 
Ce = 3.1 mg/L; combination of permitted and actual effluent concentration with East Gull Lake at 664 

kg/yr 
 
Cr = 0.073 mg/L TP 
 
The resulting concentration, Cr, was 0.073 mg/L for both current permitted potential and permitted 
potential with East Gull Lake at full design flow and a TP mass cap of 664 kg/yr. 
 

Summary 
East Gull Lake WWTF is considering 4 potential discharge scenarios. Because East Gull Lake currently has 
a TP WQBEL, the facility can either receive a TP mass cap, in addition to its current 1.0 mg/L TP limit, or 
go through an antidegradation review. The map cap options respective of the 4 proposed discharge 
scearnios are outlined in Table 2. Finally, the permittee should be informed that more restrictive TP 
limits may be necessary following the completion of the Lake Pepin TMDL study and additional water 
quality monitoring.  
 
 
 
  



 

 

Page:  8 

References 
 

Heiskary, S. and D. Wasley. 2008. Site specific eutrophication criteria for Lake Pepin. MPCA St. Paul 28 pp 
 
Kaufenberg, L. 2014. Total phosphorus effluent tlimit review: Crow Wing River Watershed. MPCA St. 

Paul 10 pp 

 

 



 
 
December 5, 2016 
 
Brendan Wolohan 
Project Engineer‐SEH 
P: (651) 490‐2182 
 
Dear Mr. Wolohan: 
 
This message is a response to your October 10, 2016, request for draft effluent limitations for 
proposed East Gull Lake WWTF expanded discharges to the Gull River. 
 
The Options involve increasing discharge flow to the north plant discharge point into the Gull 
River or eliminating the north plant and expanding/ moving flow to the south plant discharge 
point. There are 4 requested options: 
  Option 1: Increase flow to north plant, no change at south plant 

Option 2: Increase flow to south plant, transfer flow from north plant(eliminate) to 
south plant 

  Option 3: Transfer flow from north plant(Eliminate) to south plant 
  Option 4: Eliminate north plant, no change at south plant 
 
The following tables present the project’s preliminary continuous discharge effluent limitations 
for each option. 
 

Table 1 (Option 1) 
 

Recommended SD001/SD002 Discharge Pre‐Antidegradation Review Effluent Limitations for 
East Gull Lake’s Proposed Effluent Discharge increase to the Gull River 

(AWWSD001/AWWSD002: .0521mgd/.363mgd) 
 
Pollutant or Pollutant Characteristic                                              Monthly Average or Range 
      SD001                             SD002 
‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐      ‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐ 
5‐Day Carbonaceous Biochemical Oxygen  
Demand (CBOD5)            25 milligrams per liter                 25 mg/L 
                (3.16 kg/day)                        (34.35 kg/day) 
Total Suspended Solids (TSS)          45 mg/L                                30 mg/L 
                (5.7 kg/day)                         (41.1 kg/day) 
Minimum Dissolved Oxygen (DO)         5.0 mg/L                              5.0 mg/L 
Fecal Coliform Bacteria (April 1 through October 31)  200 Org/100 mL                 200 Org/100 mL 
pH                 6.0‐9.0                                 6.0‐9.0 
Total Phosphorous             162 (kg/yr)                          502 (kg/yr) 
 
(represents loading freeze at nondeg design flow) 
  
Mercury                                                                       Monitoring consistent with current guidance 
Nitrogen                                                                      Monitoring consistent with current guidance 
Sulfate                                                                         Monitoring consistent with current guidance 



 
 
 

Table 2 (Option 2) 
 

Recommended SD002 Discharge Pre‐Antidegradation Review Effluent Limitations for East Gull 
Lake’s Proposed Effluent Discharge increase to the Gull River (AWW SD002: .363mgd) 

 
 
Pollutant or Pollutant Characteristic                                              Monthly Average or Range 
‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐      ‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐ 
5‐Day Carbonaceous Biochemical Oxygen  
Demand (CBOD5)                  25 mg/L 
                  (37.51 kg/day) 
Total Suspended Solids (TSS)            30 mg/L 
                  (45.01 kg/day) 
Minimum Dissolved Oxygen (DO)          5.0 mg/L 
Fecal Coliform Bacteria (April 1 through October 31)    200 Organisms/100 mL 
pH                  6.0‐9.0 
Total Phosphorous              664 (kg/yr) 
 
(represents loading freeze at nondeg design flow) 
 
Mercury                                                                          Monitoring consistent with current guidance 
Nitrogen                                                                          Monitoring consistent with current guidance 
Sulfate                                                                             Monitoring consistent with current guidance 
 
 
 

Table 3 (Option 3) 
 

Recommended SD002 Discharge Pre‐Antidegradation Review Effluent Limitations for East Gull 
Lake’s Proposed Effluent Discharge increase to the Gull River (AWW SD002: .363mgd) 

 
Pollutant or Pollutant Characteristic                                              Monthly Average or Range 
‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐      ‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐ 
5‐Day Carbonaceous Biochemical Oxygen  
Demand (CBOD5)                  25 mg/L 
                  (37.51 kg/day) 
Total Suspended Solids (TSS)            30 mg/L 
                  (45.01 kg/day) 
Minimum Dissolved Oxygen (DO)          5.0 mg/L 
Fecal Coliform Bacteria (April 1 through October 31)    200 Organisms/100 mL 
pH                  6.0‐9.0 
Total Phosphorous              664 (kg/yr) 
 
Mercury                                                                          Monitoring consistent with current guidance 
Nitrogen                                                                         Monitoring consistent with current guidance 
Sulfate                                                                             Monitoring consistent with current guidance 



 
 
 
 

Table 4 (Option 4) 
 

Recommended Continuous Discharge Effluent Limitations Review for East Gull Lake’s Proposed 
Effluent Discharge to the Gull River (No change in discharge) 

 
 
Pollutant or Pollutant Characteristic                                              Monthly Average or Range 
‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐      ‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐ 
 
5‐Day Carbonaceous Biochemical Oxygen  
Demand (CBOD5)                  25 mg/L 

(34.35 kg/day) 
Total Suspended Solids (TSS)            30 mg/L 

(41.1kg/day) 
Minimum Dissolved Oxygen (DO)          5.0 mg/L 
Fecal Coliform Bacteria (April 1 through October 31)    200 Organisms/100 mL 
pH                  6.0‐9.0 
Total Phosphorous              502 kg/yr 
 
Mercury                                                                          Monitoring consistent with current guidance 
Nitrogen                                                                         Monitoring consistent with current guidance 
Sulfate                                                                             Monitoring consistent with current guidance 
 
 
 
 
 
The purpose of the antidegradation provisions found in Minn. Rule 7050.0250 to 7050.0335 is 
to achieve and maintain the highest possible quality in surface waters of the state. To 
accomplish this purpose: 
 

A. existing uses and the level of water quality necessary to protect existing uses shall be 
maintained and protected; 
B. degradation of high water quality shall be minimized and allowed only to the extent 
necessary to accommodate important economic or social development; 
C. water quality necessary to preserve the exceptional characteristics of outstanding 
resource value waters shall be maintained and protected; and 
D. proposed activities with the potential for water quality impairments associated with 
thermal discharges shall be consistent with section 316 of the Clean Water Act, United 
States Code, title 33, section 1326. 

 
As such, Options 1 and 2 will require review under the provisions of antidegradation as listed 
above unless the discharger decides to “fix” or “freeze” the mass load of pollutants at their 
present levels.   
 



 
 
To address downstream water quality impairments a Total Maximum Daily Load (TMDL) study 
of the watersheds are being completed.  The studies will determine the capacity of the 
watersheds to assimilate pollutant loads as the basis for recommendations of wasteload 
allocation for point sources and load allocation for nonpoint sources within the watershed.  An 
appropriate balance of point and nonpoint source controls that attain water quality objectives 
will be selected with full stakeholder involvement.  Based on the results of these TMDL studies, 
the permit may be reopened and effluent limitations for this facility may be re‐examined.  This 
permit will be modified or reissued as needed to incorporate effluent loading 
recommendations from the TMDL study. 
 
The effluent limitations in this letter are preliminary or draft values.  After the antidegradation 
review is completed, if applicable, the next step is to write the permit and any related 
environmental review worksheet or environmental impact statement.  Effluent limitations only 
become final after the National Pollutant Discharge Elimination System/State Disposal System 
(NPDES/SDS) permit has been public noticed, the public's comments considered and either our 
Commissioner or a delegated representative signs the permit. 
 
Please get back to me regarding which options your client selects and any requested 
information, so that we can start on the antidegradation review if needed.  If you have any 
questions on this message, please feel free to contact me. 
 
 
Sincerely,  
 
Michael Anderson 
Research Scientist II 
Minnesota Pollution Control Agency 
Brainerd Office 
Environmental Analysis & Outcomes Division 
Tele: 218‐316‐3866 
E‐mail: Michael.J.Anderson@state.mn.us 



 

Facility Plan EAGUL 136787 
City of East Gull Lake Page 23 
 

Appendix E 

Squaw Point WWTF Improvements Detailed Cost Estimate 

  

bwolohan
Rectangle



NORTH WWTF IMPROVEMENTS ALTERNATIVE 2/15/2017
EAST GULL LAKE, MINNESOTA
SEH NO. EAGUL 136787

ITEM 

NO. ITEM DESCRIPTION

UNIT OF 

MEASUREMENT

APPROXIMATE 

QUANTITY UNIT PRICE COST

GENERAL

1 MOBILIZATION LS 1.00 $211,000.00 $211,000.00

2 DEWATERING LS 1.00 $15,000.00 $15,000.00

3 POND DEWATERING LS 1.00 $25,000.00 $25,000.00

4 INTERIM TREATMENT LS 1.00 $150,000.00 $150,000.00

5 POND 3 YARD PIPING LF 100.00 $40.00 $4,000.00

6 POND 3 EXCAVATION - COMMON EXCAVATION CY 25,000.00 $5.00 $125,000.00

7 INFLUENT STRUCTURE EA 1.00 $20,000.00 $20,000.00

8 CONTROL STRUCTURES EA 2.00 $20,000.00 $40,000.00

9 ELECTRICAL WIRING, SLAB FOR CONTROL PANEL, AND 

ELECTRICAL COMPONENTS

LS 1.00 $130,000.00 $130,000.00

10 GEOTEXTILE FOR SIDE SLOPE SY 9,040.00 $3.50 $31,640.00

11 POND RIP RAP (9" ALONG SLOPE) CY 343.88 $9.00 $3,094.88

12 SALVAGE RIP RAP AND POND SAND BEDDING - POND 1 & 

2

LS 1.00 $100,000.00 $100,000.00

13 POND BEDDING 12" SAND CY 600.00 $12.00 $7,200.00

14 FURNISH AND INSTALL HDPE LINER SF 30,000.00 $1.25 $37,500.00

15 SILT FENCE LF 2,500.00 $2.00 $5,000.00

16 TURF ESTABLISHMENT SY 5,000.00 $4.00 $20,000.00

17 POND WATER BALANCE TESTS PRIOR TO AND AFTER 

CONSTRUCTION 

LS 1.00 $25,000.00 $25,000.00

18 DEMO SAND FILTERS LS 1.00 $5,000.00 $5,000.00

19 DEMO EXISTING BUILDING  EQUIPMENT LS 1.00 $15,000.00 $15,000.00

20 NEW BLOWERS FOR PONDS 1, 2, & 3 EA 5.00 $30,000.00 $150,000.00

21 NEW AIR PIPING & DIFFUSERS FOR PONDS 1, 2, & 3 LS 1.00 $75,000.00 $75,000.00

22 NEW UV DISINFECTION SYSTEM LS 1.00 $100,000.00 $100,000.00

23 CHEMICAL TP REMOVAL SYSTEM LS 1.00 $40,000.00 $40,000.00

24 NEW CLARIFIERS EA 2.00 $250,000.00 $500,000.00

SUBTOTAL - CONSTRUCTION $1,834,000.00
CONTINGENCY (15%) $276,000.00
ENGINEERING (20%) $367,000.00

LEGAL AND ADMIN (5%) $92,000.00
MPCA ANTI-DEGRADATION REVIEW $100,000.00

ROW / LAND ACQUISITION $150,000.00

GRAND TOTAL $2,819,000.00

S:\AE\E\Eagul\136787\2-proj-mgmt\25-cost-est\[North WWTF Upgrade Alternative Cost Estimate 012217.xlsx]O&M - Diffused Air

OPINION OF PROBABLE COST



North WWTF Improvement Alternative- Operation and Maintenance  Cost Estimate
East Gull Lake, Minnesota
20-Jan-17

Electrical Consumption

3 x 25 HP Blowers (assumed size) 326,748.00    kW-hr/yr

Clarifier Mechanism 13,069.92      kW-hr/yr

UV Disinfection Equipment 3,650.00        kW-hr/yr

Chemical Feed Pumps 9,802.44        kW-hr/yr

Cost per kWHr 0.05$                  

17,783.52$    per yr

Preventative Maintenance

Pump Grease 100.00$         per yr

Mechanical Seal 46.00$           per yr (replace twice over 20 years)

Misc. Maintenance Cleaning/ Repair 4,000.00$      per yr

UV bulbs 2,000.00$      per yr

Blower Filters 600.00$         per yr

Year Annual Electricity Annual Labor Annual Repairs Annual Chemicals Annual Misc. Total Present Worth

1 17,783.52$         23,400.00$         6,746.00$             20,000.00$           2,000.00$    69,929.52$   69,929.52$       

2 18,317.02$         24,102.00$         6,948.38$             20,600.00$           2,060.00$    72,027.40$   70,329.37$       

3 18,866.53$         24,825.06$         7,156.83$             21,218.00$           2,121.80$    74,188.23$   71,580.29$       

4 19,432.53$         25,569.81$         7,371.54$             21,854.54$           2,185.45$    76,413.87$   72,853.46$       

5 20,015.51$         26,336.91$         7,592.68$             22,510.18$           2,251.02$    78,706.29$   74,149.27$       

6 20,615.97$         27,127.01$         7,820.46$             23,185.48$           2,318.55$    81,067.48$   75,468.13$       

7 21,234.45$         27,940.82$         8,055.08$             23,881.05$           2,388.10$    83,499.50$   76,810.45$       

8 21,871.48$         28,779.05$         8,296.73$             24,597.48$           2,459.75$    86,004.49$   78,176.64$       

9 22,527.63$         29,642.42$         8,545.63$             25,335.40$           2,533.54$    88,584.62$   79,567.13$       

10 23,203.46$         30,531.69$         8,802.00$             26,095.46$           2,609.55$    91,242.16$   80,982.36$       

11 23,899.56$         31,447.64$         9,066.06$             26,878.33$           2,687.83$    93,979.42$   82,422.76$       

12 24,616.55$         32,391.07$         9,338.04$             27,684.68$           2,768.47$    96,798.81$   83,888.78$       

13 25,355.04$         33,362.80$         9,618.18$             28,515.22$           2,851.52$    99,702.77$   85,380.87$       

14 26,115.70$         34,363.69$         9,906.73$             29,370.67$           2,937.07$    102,693.85$ 86,899.50$       

15 26,899.17$         35,394.60$         10,203.93$           30,251.79$           3,025.18$    105,774.67$ 88,445.14$       

16 27,706.14$         36,456.44$         10,510.05$           31,159.35$           3,115.93$    108,947.91$ 90,018.28$       

17 28,537.33$         37,550.13$         10,825.35$           32,094.13$           3,209.41$    112,216.35$ 91,619.39$       

18 29,393.45$         38,676.63$         11,150.11$           33,056.95$           3,305.70$    115,582.84$ 93,248.99$       

19 30,275.25$         39,836.93$         11,484.61$           34,048.66$           3,404.87$    119,050.32$ 94,907.57$       

20 31,183.51$         41,032.04$         11,829.15$           35,070.12$           3,507.01$    122,621.83$ 96,595.65$       

1,643,273.54$  



 

EAGUL 136787EAGUL 136787 Facility Plan 
Page 24 City of East Gull Lake  

Appendix F 

Forcemain Alternative Detailed Cost Estimate 

  

bwolohan
Rectangle



1 2/15/2017

FORCEMAIN ALTERNATIVE 2/15/2017
EAST GULL LAKE FACILITY PLAN
SEH NO. EAGUL 136787

ITEM 

NO. ITEM DESCRIPTION

UNIT OF 

MEASUREMENT

APPROXIMATE 

QUANTITY UNIT PRICE COST TOTAL

GENERAL

1 MOBILIZATION LUMP SUM 1.00 $80,000.00 $80,000.00

2 TRAFFIC CONTROL LUMP SUM 1.00 $13,000.00 $13,000.00

3 CLEAR & GRUB TREES ACRE 6.50 $6,000.00 $39,000.00

4 REMOVE BITUMINOUS PAVEMENT SQ YD 1,550.00 $3.00 $4,650.00

5 SAWING BIT PAVEMENT (FULL DEPTH) LIN FT 415.00 $5.00 $2,075.00

6 ROCK CONSTRUCTION ENTRANCE EACH 3.00 $800.00 $2,400.00 $141,125.00

STREET

7 AGGREGATE SURFACING, CL 5 CU YD 1,670.00 $20.00 $33,400.00

8 BITUMINOUS STREET RESTORATION SQ YD 1,350.00 $55.00 $74,250.00 $107,650.00

SANITARY SEWER

9 COMMON EXCAVATION (P) CU YD 1,000.00 $10.00 $10,000.00

10 REMOVE MANHOLE EACH 6.00 $800.00 $4,800.00

11 REMOVE SANITARY SEWER LIN FT 450.00 $3.00 $1,350.00

12 FILL & ABANDON SEWER IN PLACE LIN FT 2,500.00 $6.00 $15,000.00

13 DEWATERING EACH 17.00 $5,000.00 $85,000.00

14 CONNECT TO EXISTING SANITARY SEWER EACH 1.00 $2,000.00 $2,000.00

15 CONNECT TO EXISTING SANITARY MANHOLE EACH 4.00 $1,000.00 $4,000.00

16 LINER PIPE - EXISTING GRAVITY SEWER LIN FT 4,000.00 $40.00 $160,000.00

17 6" HDPE PIPE FORCEMAIN - DIRECTIONAL DRILL LIN FT 18,500.00 $45.00 $832,500.00

18 6" HDPE PIPE FORCEMAIN - OPEN CUT LIN FT 150.00 $30.00 $4,500.00

19 COARSE FILTER AGGREGATE (CV) CU YD 23.00 $25.00 $575.00

20 FORCEMAIN FITTINGS POUND 1,800.00 $8.00 $14,400.00

21 AIR RELEASE MANHOLE EACH 9.00 $5,000.00 $45,000.00

22 CLEANOUT MANHOLE EACH 8.00 $3,500.00 $28,000.00

23 BYPASS PUMPING - L.S.1 TO NORTH WWTF LUMP SUM 1.00 $30,000.00 $30,000.00

24 BYPASS PUMPING - LINER PIPE LUMP SUM 1.00 $30,000.00 $30,000.00

25 SAMPLER BUILDING LUMP SUM 1.00 $50,000.00 $50,000.00 $1,317,125.00

LIFT STATION NO. 1 UPGRADES

26 SUBMERSIBLE LS PUMPS & APPURTENANCES EACH 2.00 $45,000.00 $90,000.00

27 REPLACEMENT PLUG VALVES EACH 2.00 $1,500.00 $3,000.00

28 REPLACEMENT CHECK VALVES EACH 2.00 $1,800.00 $3,600.00

29 PIPE SUPPORTS EACH 2.00 $2,000.00 $4,000.00

30 LS PIPING &  FITTINGS - 4-INCH LIN FT 30.00 $60.00 $1,800.00

31 WET WELL COATINGS SQ FT 400.00 $15.00 $6,000.00

32 SCADA LUMP SUM 1.00 $25,000.00 $25,000.00

33 ELECTRICAL AND CONTROLS LUMP SUM 1.00 $30,000.00 $30,000.00

34 SITE WORK LUMP SUM 1.00 $15,000.00 $15,000.00

35 EXTERIOR LIGHTING EACH 2.00 $7,250.00 $14,500.00

36 BACKUP GENERATOR EACH 1.00 $100,000.00 $100,000.00 $292,900.00

TURF RESTORATION

37 SILT FENCE LIN FT 1,700.00 $2.00 $3,400.00

38 TURF RESTORATION SQ YD 2,100.00 $5.00 $10,500.00 $13,900.00

SUBTOTAL - CONSTRUCTION $1,872,700.00 $1,872,700.00
CONTINGENCY (15%) $281,000.00
ENGINEERING (20%) $375,000.00

LEGAL, FISCAL, AND ADMINISTRATIVE (5%) $94,000.00
ROW / EASEMENT $100,000.00

GRAND TOTAL $2,722,700.00
S:\AE\E\Eagul\136787\2-proj-mgmt\25-cost-est\[Force Main Alt. 021317.xlsx]O&M

OPINION OF PROBABLE COST



POND DECOMMISSIONING 2/15/2017
EAST GULL LAKE FACILITY PLAN
SEH NO. EAGUL136787

ITEM 

NO. ITEM DESCRIPTION

UNIT OF 

MEASUREMENT

APPROXIMATE 

QUANTITY UNIT PRICE COST TOTAL

GENERAL

1 MOBILIZATION LUMP SUM 1.00 $37,500.00 $37,500.00

2 POND DEWATERING LUMP SUM 1.00 $25,000.00 $25,000.00

3 SALVAGE RIPRAP & STOCKPILE LUMP SUM 1.00 $15,000.00 $15,000.00

4 REMOVE BIOSOLIDS PONDS 1 & 2 GALLON 550,000.00 $0.11 $60,500.00

5 DISPOSE / USE ON SITE SAND BIOSOLIDS LUMP SUM 1.00 $10,000.00 $10,000.00

6 REMOVE BEDDING MATERIAL PONDS 1 & 2 CU YD 800.00 $6.00 $4,800.00

7 REMOVE LINER SYSTEMS PONDS 1 & 2 LUMP SUM 1.00 $15,000.00 $15,000.00

8 REMOVE PIPING & EQUIPMENT PONDS 1 & 2 LUMP SUM 1.00 $10,000.00 $10,000.00

9 REMOVE STEEL FILTER STRUCTURE LUMP SUM 1.00 $5,000.00 $5,000.00

10 ROCK CONSTRUCTION ENTRANCE EACH 1.00 $1,000.00 $1,000.00

11 TURF RESTORATION SQ YD 18,000.00 $1.50 $27,000.00

12 SILT FENCE LIN FT 2,000.00 $2.00 $4,000.00

13 SITE GRADING LUMP SUM 1.00 $30,000.00 $30,000.00

14 BUILDING DEMOLITION LUMP SUM 1.00 $10,000.00 $10,000.00 $254,800.00

SUBTOTAL - CONSTRUCTION $254,800.00 $254,800.00
CONTINGENCY (15%) $38,000.00
ENGINEERING (20%) $51,000.00

LEGAL, FISCAL, AND ADMINISTRATIVE (5%) $13,000.00
ROW / EASEMENT $0.00

GRAND TOTAL $356,800.00
S:\AE\E\Eagul\136787\2-proj-mgmt\25-cost-est\[Force Main Alt. 021317.xlsx]O&M

OPINION OF PROBABLE COST



Forcemain Alternative- Operation and Maintenance Cost Estimate

East Gull Lake, Minnesota

1/6/2017

Electrical Consumption

35 HP Pump 114,361.80  kW-hr/yr

Electriciy costs 0.08              $/kW-hr

$8,992.22 per yr

Preventative Maintenance

Pump Grease $100.00 per yr

Mechanical Seal $46.00 per yr (replace twice over 20 years)

Misc. Maintenance Cleaning/ Repair $2,000.00 per yr

Year Annual Electricity Annual Labor Annual Maintenance Total Present Worth

1 $8,992.22 $3,000.00 $2,146.00 $14,138.22 $14,138.22

2 $9,261.99 $3,090.00 $2,210.38 $14,562.37 $14,219.06

3 $9,539.85 $3,182.70 $2,276.69 $14,999.24 $14,471.97

4 $9,826.04 $3,278.18 $2,344.99 $15,449.22 $14,729.38

5 $10,120.82 $3,376.53 $2,415.34 $15,912.69 $14,991.36

6 $10,424.45 $3,477.82 $2,487.80 $16,390.07 $15,258.01

7 $10,737.18 $3,582.16 $2,562.44 $16,881.77 $15,529.39

8 $11,059.30 $3,689.62 $2,639.31 $17,388.23 $15,805.61

9 $11,391.08 $3,800.31 $2,718.49 $17,909.87 $16,086.74

10 $11,732.81 $3,914.32 $2,800.04 $18,447.17 $16,372.86

11 $12,084.79 $4,031.75 $2,884.04 $19,000.59 $16,664.08

12 $12,447.34 $4,152.70 $2,970.57 $19,570.60 $16,960.48

13 $12,820.76 $4,277.28 $3,059.68 $20,157.72 $17,262.15

14 $13,205.38 $4,405.60 $3,151.47 $20,762.45 $17,569.18

15 $13,601.54 $4,537.77 $3,246.02 $21,385.33 $17,881.68

16 $14,009.59 $4,673.90 $3,343.40 $22,026.89 $18,199.73

17 $14,429.87 $4,814.12 $3,443.70 $22,687.69 $18,523.44

18 $14,862.77 $4,958.54 $3,547.01 $23,368.32 $18,852.91

19 $15,308.65 $5,107.30 $3,653.42 $24,069.37 $19,188.24

20 $15,767.91 $5,260.52 $3,763.02 $24,791.46 $19,529.53

$332,234.00



 

Facility Plan EAGUL 136787 
City of East Gull Lake Page 25 
 

Appendix G 

Lift Station Improvements Detailed Cost Estimates 

  

bwolohan
Rectangle



LIFT STATION NO. 2 IMPROVEMENTS 2/15/2017
EAST GULL LAKE, MINNESOTA
SEH NO. EAGUL 136787

ITEM 

NO. ITEM DESCRIPTION

UNIT OF 

MEASUREMENT

APPROXIMATE 

QUANTITY UNIT PRICE COST

GENERAL

1 MOBILIZATION LS 1.00 $13,000.00 $13,000.00

2 WET WELL COATINGS SF 600.00 $15.00 $9,000.00

3 BYPASS / TEMPORARY PUMPING LS 1.00 $50,000.00 $50,000.00

4 ELECTRICAL AND CONTROLS LS 1.00 $40,000.00 $40,000.00

5 EXTERIOR LIGHTING EACH 2.00 $7,250.00 $14,500.00

6 SUBMERSIBLE LIFT STATION PUMPS - INCLUDES 2 PUMPS 

AND APPURTENANCES

EACH 2.00 $26,000.00 $52,000.00

7 SCADA IMPROVEMENTS LS 1.00 $25,000.00 $25,000.00

8 BUILDING ROOF REPLACEMENT LS 1.00 $5,000.00 $5,000.00

9 BUILDING UPGRADES - REPLACE DOOR, WINDOW, 

PAINTING, ETC.

LS 1.00 $7,000.00 $7,000.00

10 SITEWORK LS 1.00 $2,500.00 $2,500.00

11 PIPING REPLACEMENT LS 1.00 $8,000.00 $8,000.00

12 4" PLUG VALVE EACH 2.00 $1,500.00 $3,000.00

13 4" CHECK VALVE EACH 2.00 $1,800.00 $3,600.00

14 REPLACEMENT WELL PRESSURE TANK LS 1.00 $3,000.00 $3,000.00

SUBTOTAL - CONSTRUCTION $235,600.00
CONTINGENCY (15%) $35,400.00
ENGINEERING (20%) $47,200.00

LEGAL, FISCAL, ADMINISTRATIVE (5%) $11,800.00
ROW / EASEMENT $0.00

 GRAND TOTAL $330,000.00

Notes: Estimated MH Diameter 6' x 10' deep
Mobilizaiton is 5% of subtotal less mobilization

S:\AE\E\Eagul\136787\2-proj-mgmt\25-cost-est\[Lift Station Rehab Cost Estimate 021317.xlsx]LS No. 10

OPINION OF PROBABLE COST



LIFT STATION NO. 5 IMPROVEMENTS 2/15/2017
EAST GULL LAKE, MINNESOTA
SEH NO. EAGUL 136787

ITEM 

NO. ITEM DESCRIPTION

UNIT OF 

MEASUREMENT

APPROXIMATE 

QUANTITY UNIT PRICE COST

GENERAL

1 MOBILIZATION LS 1.00 $22,600.00 $22,600.00

2 DEWATERING LS 1.00 $50,000.00 $50,000.00

3 GROUND SUPPORT SYSTEM LS 1.00 $50,000.00 $50,000.00

4 BYPASS / TEMPORARY PUMPING LS 1.00 $15,000.00 $15,000.00

5 REMOVE MANHOLES LS 2.00 $1,500.00 $3,000.00

6 REMOVE EXISTING FORCEMAIN, 4" LS 1.00 $10,000.00 $10,000.00

7 WET WELL MANHOLE, 8FT DIAM. LS 1.00 $26,000.00 $26,000.00

8 VALVE VAULT MANHOLE, 6FT DIAM. LS 1.00 $15,000.00 $15,000.00

9 WET WELL COATINGS SF 500.00 $15.00 $7,500.00

10 EXTENSION OF 8" PVC SANITARY SEWER  - ADAPTER 

FLANGES INCLUDED (OPEN CUT)

LF 200.00 $50.00 $10,000.00

11 BACKFILL MATERIAL TO FILL MANHOLES LS 1.00 $2,000.00 $2,000.00

12 AGGREGATE SURFACING - INCLUDES GRADING & 

SUBGRADE PREPARATION

CY 300.00 $40.00 $12,000.00

13 TURF RESTORATION - INCLUDES TOPSOIL, SEEDING, 

FERTILIZER & EROSION CONTROL BLANKET

SY 850.00 $5.00 $4,250.00

14 SILT FENCE, MACHINE SLICED LF 500.00 $5.00 $2,500.00

15 ELECTRICAL AND CONTROLS LS 1.00 $50,000.00 $50,000.00

16 PRE-ENGINEERED BUILDING COST LS 1.00 $60,000.00 $60,000.00

17 EXTERIOR LIGHTING EACH 2.00 $7,250.00 $14,500.00

18 SUBMERSIBLE LIFT STATION PUMPS - INCLUDES 2 PUMPS 

AND APPURTENANCES (5 HP)

EACH 2.00 $20,000.00 $40,000.00

19 SCADA IMPROVEMENTS LS 1.00 $25,000.00 $25,000.00

20 BACKUP GENERATOR LS 1.00 $90,000.00 $90,000.00

21 4-INCH PLUG VALVE - INCLUDES VALVE OPERATORS EACH 2.00 $1,500.00 $3,000.00

22 4-INCH CHECK VALVE EACH 2.00 $1,800.00 $3,600.00

23 LIFT STATION PIPING - 4-INCH DIP - INCLUDES FITTINGS 

FROM PUMPS TO VALVE VAULT

LS 1.00 $1,500.00 $1,500.00

24 CONNECT TO EXISTING SANITARY LS 1.00 $2,000.00 $2,000.00

25 CONNECT TO EXISTING FORCEMAIN LS 1.00 $2,000.00 $2,000.00

26 PIPE SUPPORTS LS 1.00 $1,000.00 $1,000.00

SUBTOTAL - CONSTRUCTION $522,500.00
CONTINGENCY (15%) $78,400.00
ENGINEERING (20%) $104,500.00

LEGAL, FISCAL, AND ADMIN (5%) $26,200.00
ROW / EASEMENT $0.00

TOTAL $731,600.00

Notes: Extension of 8" PVC sanitary sewer gravity line accounts for lates location of LS. No. 5 from 2/8/2017

S:\AE\E\Eagul\136787\2-proj-mgmt\25-cost-est\[Lift Station Rehab Cost Estimate 021317.xlsx]LS No. 10

OPINION OF PROBABLE COST



LIFT STATION NO. 10 IMPROVEMENTS 2/22/2017
EAST GULL LAKE, MINNESOTA
SEH NO. EAGUL 136787

ITEM 

NO. ITEM DESCRIPTION

UNIT OF 

MEASUREMENT

APPROXIMATE 

QUANTITY UNIT PRICE COST

GENERAL

1 MOBILIZATION LS 1.00 $2,000.00 $2,000.00

2 BYPASS / TEMPORARY PUMPING LS 1.00 $15,000.00 $15,000.00

3 WET WELL COATINGS SF 250.00 $15.00 $3,750.00

4 SCADA IMPROVEMENTS LS 1.00 $25,000.00 $25,000.00

SUBTOTAL - CONSTRUCTION $20,800.00
CONTINGENCY (15%) $3,200.00
ENGINEERING (20%) $4,200.00

LEGAL, FISCAL, AND ADMIN (5%) $1,100.00
ROW / EASEMENT $0.00

TOTAL $29,300.00

Notes:

S:\AE\E\Eagul\136787\2-proj-mgmt\25-cost-est\[Lift Station Rehab Cost Estimate 021317.xlsx]LS No. 10

OPINION OF PROBABLE COST



 

EAGUL 136787EAGUL 136787 Facility Plan 
Page 26 City of East Gull Lake  

Appendix H 

Public Hearing Documents – To follow as Addendum 

  

bwolohan
Rectangle



 

Facility Plan EAGUL 136787 
City of East Gull Lake Page 27 
 

Appendix I 

Rate Study Model 

  

bwolohan
Rectangle





 

EAGUL 136787EAGUL 136787 Facility Plan 
Page 28 City of East Gull Lake  

Appendix J 

Cost and Effectiveness Certification Form 

 

  

bwolohan
Rectangle



 

Facility Plan EAGUL 136787 
City of East Gull Lake Page 29 
 

Appendix K 

Project Priority List and Scoring Worksheet 

 

bwolohan
Rectangle







 

www.pca.state.mn.us • 651-296-6300 • 800-657-3864 • TTY 651-282-5332 or 800-657-3864 • Available in alternative formats 

wq-wwtp2-34  •  12/18/13 PPL – Existing Facility      Page 1 of 4 

 

PPL Wastewater Existing Facility 
 Improvements Scoring Worksheet 

Project Priority List (PPL) 

Minnesota Rule Chapter 7077.0117 

Doc Type:  PPL Points Determination 

 MPCA Use Only 

Facility Information (please print)  
      

Project name: East Gull Lake - WWTF Facility Plan  Project Number 

Applicant name  
(if different): City of East Gull Lake  

      
Staff Engineer 

Contact name: Rob Mason Title: City Administrator  
      

Total Points 

E-mail address: robegl@scicable.com Phone: 218.828.9279  

      
Date 

Instructions:  This worksheet is used to score all requests for state financial assistance for wastewater improvement projects for 

Minnesota Pollution Control Agency (MPCA) permitted facilities. Scoring is based on the environmental criteria contained in 
Minnesota Rule Chapter 7077. The result of scoring is a ranked list called the Project Priority List (PPL) from which projects will be 
selected for funding. 

Applicants must complete their sections of the worksheet and submit it with their requests for placement on the PPL. As part of 
completing the worksheet, the applicant must provide sufficient documentation to support the award of points. Complete application 
information is located on the MPCA website at http://www.pca.state.mn.us/ppl. 

Complete this form if your proposal includes improvements to wastewater collection and/or treatment facilities that have an existing 
National Pollutant Discharge Elimination System (NPDES) Permit or a State Disposal System (SDS) Permit. 

For more information, contact:  Bill Dunn, Clean Water Revolving Fund Coordinator at 651-757-2324, Fax 651-297-8324, or 

bill.dunn@state.mn.us.  

Applicant completes questions 15-40 and 85; MPCA completes 45-80, 90-95 Points 

[15] Existing and proposed stabilization ponds located in karst areas and SDS facilities with high ground water table 
[subp. 6] 

15.1 Does this project replace or rehabilitate stabilization ponds located over karst areas?  Yes    No  

15.2 Does this project replace or rehabilitate wastewater treatment facilities having a disposal site 
(spray irrigation, rapid infiltration, etc.) with less than three feet of vertical separation from the 
treated wastewater discharge point to the seasonally high ground water table or to bedrock? 

 Yes    No  

If Yes to either 15.1 or 15.2, enter 20 points       

[20] Existing facility at or above 85% capacity [subp. 1] 

 Complete 20.1 if project improves only the treatment facility or improves both the treatment facility and the collection facilities. 

20.1 Is this treatment facility at or above 85% of either its permitted hydraulic flow or organic loading 
capacity as determined by the last 12 month average wet weather flow (AWW) or average annual 
discharge, and will the project proposal appropriately resolve capacity issues either through 

expansion of treatment capacity or reduction of loadings?   

 Yes    No  

 Permitted hydraulic and/or organic loading capacity: Permitted AWW 33,400 gpd   

 Actual hydraulic and/or organic loading capacity: Actual AWW 30,653 gpd (Jun-Aug)   

 Complete 20.2 if project improves only the collection facilities. 

20.2 Is this collection facility at or above 85% of the design peak instantaneous wet weather flow 
(PIWW) or provide documentation of other physical conditions, such as by-passing to show the 
peak flow has exceeded the design PIWW, and will the project proposal appropriately resolve 

capacity issues through expansion of collection facility capacity? 

 Yes    No  

 Design PIWW:         

 Documented peak flow:         

If Yes to either 20.1 or 20.2, enter 5 points 5 
 

http://www.pca.state.mn.us/
http://www.pca.state.mn.us/ppl
mailto:bill.dunn@state.mn.us


 

www.pca.state.mn.us • 651-296-6300 • 800-657-3864 • TTY 651-282-5332 or 800-657-3864 • Available in alternative formats 

wq-wwtp2-34  •  12/18/13 PPL – Existing Facility      Page 2 of 4 

Project name: East Gull Lake - WWTF Facility Plan Points 

[25] Existing age of treatment or collection facilities within the proposed project service area [subp. 2]   
(Age is determined by the construction year of all or a substantial portion of the existing facility addressed by project.) 

25.1 Last significant construction year of treatment or collection facilities, which are proposed to be 
repaired or replaced within the service area? 

 Yes    No  

 Enter Year:        

25.2 Are the facilities 20 years or more old? If yes, attach documentation of last significant construction year.  Yes    No  

If Yes, enter 20 points 20 

[30] Existing excessive infiltration/inflow (i/i) with proposed reduction plan [subp. 3] 

30.1 Does this facility have excessive infiltration or inflow? (Minn. R. 7077.0105, subp. 12 and 13)   

 Calculate infiltration:       gallon/capita/day  Greater than 120 gallon/capita/day?  Yes    No  

 Calculate inflow:       gallon/capita/day  Greater than 275 gallon/capita/day?  Yes    No  

30.2 Does the proposal include measures to correct excessive infiltration or inflow?  Yes    No  

If Yes to both 30.1 and 30.2, enter 15 points       

[35] Existing or proposed land (including sub-surface) discharge [subp. 4] 

35.1 Does the facility currently land discharge treated wastewater effluent, will it continue to land 
discharge, and not create or contribute to known ground water nitrate levels over 10 mg/L? 

 Yes    No  

35.2 Does the proposed alternative call for the consumptive use (nitrogen or volume) spray irrigation or 
on-land disposal systems, that are required by permit to denitrify (nitrate limit)? 

 Yes    No  

If Yes to either 35.1 or 35.2, enter 20 points       

[40] Existing stringent limit that exceeds secondary treatment [subp. 5] 

40.1 Is the existing facility currently subject to CBOD or TSS permit limits that are more stringent than 
secondary treatment (25 mg/l and 30 mg/l), or has an ammonia, total nitrogen or phosphorus 
limit? (Minn. R. 7050.0211)  Exclude facilities discharging to Class 7 waters that are subject to 15 
CBOD. 

 Yes    No  

If Yes, enter 10 points 10 

[45] Existing effluent discharge violations (Enforcement staff) [subp. 7] 

45.1 Is the existing facility on the Significant Noncompliance List (CFR, title 40, section 123.45, 
appendix A) and would the proposed project designed to eliminate the problem? 

 Yes    No  

If Yes, enter 5 points       

[50] Existing repeated facility failures (Enforcement staff) [subp. 8] 

50.1 Has the existing treatment or collection facility experienced bypasses, overflows and/or 
surcharges during two or more storm events within a 12-month period when operating at less than 
“peak instantaneous wet weather flow” and is the proposed project designed to eliminate such 
failures? 

 Yes    No  

If Yes, enter 10 points       

[55] Existing discharge to outstanding resource value water (ORVW) or impaired water (Effluent Limits Coord.) [subp. 9] 

55.1 Does the existing facility currently discharge into an ORVW or Impaired water?  Yes    No  

 If Yes, enter 5 points       

55.2 If yes, does the existing facility also have existing acute/chronic effluent discharge standards 
violations?  (see question 45.1 or subp. 7)? 

 Yes    No  

If Yes to both 55.1 and 55.2, enter 5 points       

55.3 If yes, does the existing facility also have existing chronic failures? (see question 50.1 or subp. 8)  Yes    No  

If Yes to 55.1, 55.2, and 55.3, enter 5 points       

[60] Existing discharge near potable water intake (Effluent Limits Coordinator)  [subp. 10] 

60.1 Is there potable water intake within 25 miles downstream of the existing facility discharge?  Yes    No  

If Yes, enter 5 points       

 

http://www.pca.state.mn.us/


 

www.pca.state.mn.us • 651-296-6300 • 800-657-3864 • TTY 651-282-5332 or 800-657-3864 • Available in alternative formats 

wq-wwtp2-34  •  12/18/13 PPL – Existing Facility      Page 3 of 4 

Project name: East Gull Lake - WWTF Facility Plan Points 

[65] Existing endangered or threatened species (Effluent Limits Coordinator)  [subp. 11] 

65.1 Does the receiving water downstream from the existing facility discharge support any 
endangered or threatened species? 

 Yes    No  

If Yes, enter 5 points       

[70] Proposed introduction of more stringent discharge limits for an existing facility (Effluent Limits Coordinator) [subp. 12]  
Does this existing treatment facility need to meet more intensive and/or extensive wastewater treatment standards because of: 

70.1 More stringent facility discharge limits as incorporated into MPCA permit revisions?  Yes    No  

70.2 Discontinuation of an existing permit variance?  Yes    No  

70.3 Need to treat additional hydraulic or organic loading capacities without increasing either the 
permitted frozen effluent mass limit or concentration of discharges to the receiving waters? 

 Yes    No  

If Yes to 70.1, 70.2 or 70.3, enter 10 points       

[75] Existing receiving water classification (Effluent Limits Coordinator) [subp. 13]  

Only the most strict classification can be used, 7 points maximum 

75.1 Receiving water classification is 2A  Yes    No  

If Yes to 75.1, enter 7 points       

75.2 Receiving water classification is 1, 2Bd  Yes    No  

If No to 75.1 and Yes to 75.2, enter 5 points       

75.3 Receiving water classification is 2B, 2C, 2D  Yes    No  

If No to 75.1 and 75.2 and Yes to 75.3, enter 3 points       

75.4 Receiving water classification is 7  Yes    No  

If No to 75.1, 75.2 and 75.3 and Yes to 75.4, enter 1 point       

[80] Project facility effluent to stream impact dilution ratio (Effluent Limits Coordinator) [subp. 14] 

For all discharges to rivers, streams, or ditches (flowing receiving water), calculate the facility effluent low flow by averaging 
the influent flow reported on the monthly discharge monitoring reports (DMRs) for the three consecutive months with the 
lowest influent flow in three climatic years, April 1 to March 31. 

80.1 What is the ratio of the influent low flow of the facility to the 7Q10 flow of the receiving water? 

 Dilution Ratio* = Wastewater Treatment Facility (WWTF) Low Flow (million gallons per day [mgd]) 
/ Receiving water low flow (mgd)  

 (       mgd/       mgd = Dilution Ratio )  Dilution Ratio =        

 *For all “Dilution Ratios” greater than 1.0 or if the 7Q10 receiving water flow = 0 mgd set dilution ratio = 1.0 

Note: Round up calculated value for dilution ratio to the next whole number (e.g., 8.3 = 9). 15 x dilution ratio =       

[85] Proposed project implements corrective measures (Effluent Limits Coordinator)  [subp. 15]   

85.1 Will the project implement corrective measure(s) for problems identified in a study, such as: 

 Clean Water Partnership Project 

 Impaired Water Study 

 EPA-approved Watershed Restoration Action Strategy 

 Equivalent (other) study, e.g., County Water Plan 

 Yes    No  

 Type of Study: Attach supporting documentation and identify relevant sections.   

If Yes, enter 5 points       

[90] Proposed project helps meet a total maximum daily load (TMDL) for a receiving water  (Effluent Limits Coord) [subp. 16] 

90.1 Does this project contribute to the achievement of a TMDL by being designed to reduce the 
discharge of pollutants as required by an Agency approved TMDL implementation plan or does 
the project require an National Pollutant Discharge Elimination System (NPDES) Permit or State 
Disposal System (SDS) Permit that will require the reduced discharge of pollutants based on a 
TMDL? 

 Yes    No  

If Yes, enter 20 points       

 

http://www.pca.state.mn.us/


 

www.pca.state.mn.us • 651-296-6300 • 800-657-3864 • TTY 651-282-5332 or 800-657-3864 • Available in alternative formats 

wq-wwtp2-34  •  12/18/13 PPL – Existing Facility      Page 4 of 4 

Project name: East Gull Lake - WWTF Facility Plan Points 

[95] Propose project points reduction for new/expanded discharges into specified waters (Effluent Limits Coord) [subp. 17] 

95.1 Does the proposed project involve a new or expanded discharge* to one or more of the following 
specified waters? 

 Yes    No  

 a) Outstanding Resource Value Waters (Minn. R. 7050.0180) 

b) Impaired waters (Section 303(d) of the Clean Water Act) 

c) Classification 2A, lake, or wetland that exceeds 200,000 gallons per day 

* If new permit requirements include frozen effluent mass limits from the existing permit, the 
facility is not defined as expanding and negative points will not be assigned. 

  

If Yes, enter minus 5 points       

[100] Project includes wastewater reuse 

100.1 Does the project include the beneficial use of treated wastewater effluent that will reduce or 
replace the use of a groundwater, surface water, or potable water source? 

 Yes    No  

100.2 Do the project components needed to beneficially use treated wastewater effluent account for at 
least 20% of the total eligible project cost? 

 Yes    No  

100.3 Does the project receive points under item 35 (Minn. R. 7077.0117, subp. 4) for land discharge?  Yes    No  

If Yes to both 100.1 and 100.2, enter 30 points       

Total       

 

http://www.pca.state.mn.us/

	Figure 3 - FM_Rollplan-FM_Profile.pdf
	Sheets and Views
	FM_Profile


	Appendix E - North WWTF Upgrade Alternative Cost Estimate 012217.pdf
	N. Facility Upgrades
	O&M - Diffused Air

	Appendix F - Force Main Alt. 021317.pdf
	FORCEMAIN ESTIMATE
	POND DECOMMISSIONING
	O&M




